Instruction for work
Betriebsanleitung

List of spare parts
Ersatztellliste

Ab masch. Nr.:

From mach Nr.:

ROTO 175 D = 531
ROTO 180 DS = 081
ROTO 215 D = 721
ROTO 220 DS = 081
ROTO 255 D = 421

A STROJNAINDUSTRIJA d.d. Tel: +386 (03) 7038 500
& o 3311 Sempeter v Savinjski dolini  Fax: +386 (03) 7038 663
Slovenija +386 (03) 7038 674

163887511



EG - Konformititserklirung
entsprechend der EG-Richtlinie 98/37/EC

Wir

SIP STROJNA INDUSTRIJA d.d.

3311 Sempeter v Savinjski dolini, SLOVENIA
erkldren in alleiniger Verantwortung, dass das Produkt
Scheibenmithewerk:

ROTO 170D, 175D, 215D, 180DS, 220DS, 255D
LASER 220DF, 260DF, 260D, LASER 300D

auf das sich diese Erklarung bezieht, den einschldgigen grundlegenden Sicherheits-und
Gesundheitsanforderungen der EG-Richtlinie 98/37/EC,

Zur sachgerechten Umsetzung der in den EG-Richtlinien genannten Sicherheits-und
Gesundheitsanforderungen wurde(n) folgenende Norm(en) und/oder technische
Spezifikation (en) herangezogen:

EN 292-1/1991 EN 292-2/1991 EN 294/1992 EN 349/1993
prEN 1553/1994 EN 1152/1994 EN 745/1999

Sempeter dne, 01. 02. 2000 direktqr B m" univdipling

S OJNA 'NDUSTRUA d.d.

S EMPETER
V SAVINJSKI DOLINI~ 1




GESCHATZTER KAUFER,

Bei der Arbeit bendtigen Sie eine Maschine. Sie
" haben sich fiir eine aus unserem umfangreichen
Programm entschlossen und wir gratulieren Ihnen
dafiir. Wir sind tiberzeugt, dass Sie damit zufrieden
werden und bedanken uns bei Ihnen fiir das
erwiesene Vertrauen.

EINSATZGEBIET

Die Maschine eignet sich ausschliesslich fiir
normalen Einsatz in der Landwirtschaft (gezielte
Verwendung). Jeder Einsatz ausser diesem Rahmen
ist nicht zweckgemiss. Der Hersteller haftet nicht
fiir den Schaden, der aus einer nichtgezielten
Verwendung hervorgehen wiirde. Das Risiko trigt
der Benutzer selbst.

Unter zweckmissigem Einsatz versteht sich auch
die Einhaltung der Betriebs-, Bedienungs und
Wartungsbedingungen, welche vom Hersteller
vorgeschrieben werden. Die Maschine darf nur von
einer fiir diese Arbeit fachlich und unfalltechnisch
gebildeten Person bedient und repariert werden. Es
miissen entsprechende Unfallschutzvorschriften wie
auch sonstige allgemein geltende
sicherheitstechnische,  arbeitsmedizinische und
Verkehrsvorschriften beriicksichtigt werden.
Eigenhindige Eingriffe in die Maschine schliessen
jede Haftung des Herstellers fiir den daraus
resultierenden Schaden aus.

DEAR BUYER,

You need a machine for your work and you have
chosen it from our wide production program.
Congratulations! We are sure that you will be
satisfied with it. We sincerely thank you for your
confidence.

APLICABILITY

The machine has been designed strictly for normal
use in agriculture. If the machine is used for any
other purpose, and get damaged during this, the
manufacturer is not liable for the damage caused to
the machine. It is the user himself who bears the
risk. All conditions for work and maintenance,
prescribed by the manufacturer, should strictly be
considered. The machine may only be used,
handled and repaired by persons who are appointed
to do this and who are aware of the danger. All
relevant safety regulations as well as all generally
used safety tehnical, working-medical and traffic
regulations should be considered during the work
with the maschine.

The manufacturer is not liable for the damage,
caused to the machine which has been rebuilt by the
user, if the damage has occured as a result of the
rebuild.

TECHNISCHE DATEN TECHNICAL DATA
ROTO ROTO ROTO
175D, 180DS 215D, 220DS 255D

Arbeitsbreite 1700, 1760mm 2100, 2160 mm 2500 mm Working width
Gewicht 375 kg 400 kg 435 kg Weight
Transportbreite 1200 mm 1200 mm 1200 mm Transport width
Maximalhshe bei der Arbeit 1150 mm 1150 mm 1150 mm Maximal working height
Gelenkwellendrehzahl (max.) 540! 5401 540! P.T.O. Shaft rotations
Scheibendrehzahl 295071 295071 295071 No. of disc rotations
Scheibenanzahl 4 5 6 No. of discs
Kraftbedarf des Schleppers 20 kW 25 kW 30 kW Necessary power
required
Maihleistung 2 ha/h 2,5 ha/h 3 ha/h Capacity
Messeranzahl 8 10 12 No. of knives

Gelenkwelle: Bild.19 P.T.O. Shaft: Fig 19
Antrieb: Keilriemen 4 Vee belts Main drive system
Scheibenantrieb Zahnradantrieb gears Drive system of the discs



SICHERHEITSVORSCHRIFTEN

Die grosste Aufmerksamkeit beim Mihen muss der
Sicherheit gewidmet werden.

Zur Unfallverhiitung miissen Sie nachstehende
Hinweise sorgfiltig durchlesen.

Allgemeines:
1. Ausser den Anweisungen nach dieser
Betriebsanleitung, miissen allgemeine

Sicherheits- und  Unfallschutzvorschriften
beachtet werden.

2. Von den Warnschildern am Geriit kénnen Sie
wichtige Hinweise fiir sicheren Betrich
entnehmen. Die sollen Sie zu Ihrer Sicherheit
beachten.

3. Bei der Benutzung der  &ffentlichen
Verkehrswegen miissen die Verkehrszelchen
und -regeln beachtet werden.

4. Bevor Sie mit dem Geriit zu arbeiten beginnen,
lemen  Sie samtliche Vorrichtungen und
Steuerungselemente und  deren  Funktion
kennen, denn wihrend der Arbeit ist es dafiir zu
Spét.

5. Der Arbeitsanzug des Benutzers muss gut
anliegen, deswegen sollen weite Anziige
vermieden werden. '

6. Vor dem Anfahren und Anschalten kontrollieren
Sie die Umgebung (Kinder)! Sorgen Sie fiir gute
Sichtbarkeit.

7. Auf dem Anbaugerit darf wihrend des
Betriebes nicht gefahren werden.

8. Die Gerite miissen gemiiss Anleitungen
angekoppelt  und an  dazu  bestimmte
Einrichtungen  befestigt und  entsprechend
gesichert werden.

9. Beim Abkoppeln vom Schlepper stellen Sie den
Miher auf einen waagerechten und festen
Boden und benutzen Sie dabei obligatorisch den
Stiitzfuss.

10.Besonders vorsichtig muss man bei der
Montage oder Demontage von Geriten an den
bzw. vom Schlepper sein.

11.Die Belastungsgewichte sind immer
vorschriftsmédssig  an  die  vorgesehenen
Befestigungsstellen anzubringen.

12. Ausloseteile (Seile, Ketten, Balken, usw.) fiir
die Fernbedienung miissen so eingesteckt
werden, dass es weder in der Transport- noch in
der Arbeitsstellung zu unerwarteten
Bewegungen kommen kann.

13.Fir die Fahrt auf dem Verkehrsweg miissen Sie
das Geriit im vorgesch-

14.Der Fahrersitz darf wihrend der Fahrt nie
verlassen werden.

15.Die  Fahrgeschwindigkeit  immer  nach
Geldndeverhiltnissen richten. Bei der Fahrt
hinauf oder hinunter und quer iiber den Hang,
vermeiden Sie plotzliches Abbiegen.

INSTRUCTIONS FOR SAFE WORK

When mowing you must pay your best attention to
the safety. Prevent accidents, read carefully and
take into consideration following instructions:

1. Besides the instructions from this booklet take
into consideration all generally used safety and
accident regulations.

2 Safety and wamning decals, placed on the
machine, give important instructions for safe
work. Take them into consideration for your
safety.

3. While driving on public roads, take into
consideration traffic signs and regulations.

4. Make sure you get familiar with all devices and
elements for handling and with the functions,
before starting with the work.

5. Avoid wearing loose-fitting clothes. Clothes

should fit tight to the user’s body.

6. Before switching on the machine and driving

off, make sure there is noone near the machine

(children). Make sure your visibility is

sufficient.

It is prohibited to drive on the machine.

8. Implements should be connected according to
the instructions, fastened to the prescribed
devices and secured.

9. When disconnecting the machine from the
tractor, place it on the flat ground and use the
support leg.

10. Special attention is needed when you are
connecting or disconnecting the implement to
the tractor.

11. Always place the charging weights according to
the instructions on the provided fastening
points.

12. Strating devices for remote control (wires,
chains, bars, etc.) should be secured in a way,
that they can not be unintentionally released
during transport or work.

13. For driving on the road, prepare and secure the
machine according to the manufacturer's
instructions.

14. Never leave the driver seat during driving.

15. Always adjust the driving speed to the driving
conditions. Avoid fast turning when driving
uphill, downhill or across the slope.

16. The performance during driving and the ability
of turning is changed, when there are
implements connected or mounted to
ricbenen  Zustand vorbereiten und nach
Anleitungen des Herstellers blockieren.

19.1t is prohibited to be in the working and
dangerous area of the machine.

20. Stay away from the area of rotating and turning
of the machine.

~

.



16. Das Verhalten der Maschine wihrend der Fahrt
und beim Abbiegen indert sich, wenn ein
Anbau oder ein Anhéingerit angekoppelt ist oder
wenn die Belastungsgewichte angebracht sind.
Deswegen darf dem Abbiegen und Bremsen
nicht zu geringe Aufmerksamheit gewidmet
werden.

17.Bei der Kurvenfahrt muss die Belastung, die
ausser  Schwerpunkt liegt und/oder das
Ausdauergewicht der Geriite beriicksichtigt
werden.

18.Das Gerdt darf nur in abgesicherter Lage
angekoppelt  werden und  wenn alle
Schutzvorrichtungen angebracht sind .

19.Das Verweilen im Arbeitsbereich des Geriites
ist verboten.

20. Verweilen Sie auch nicht im
Schwenkungsbereich des Geriites.

21. Am Hebelwerk des Mibhers zur
Bodenanpassung  und an  der  Sicher-
heitskupplung  sind  Beschidigungen  wie
Quetschungen  und  Zusammendriickungen
moglich.

22.Bevor Sie den Schlepper verlassen, muss das
Gerit gesichert und vollig abgesenkt werden.
Auch der Motor muss abgestellt und der
Kontaktschliissel herausgezogen werden.

23. Niemand darf sich zwischen dem Schlepper und
Gerit befinden, wenn das Geriit nicht mit der
Bremse und/oder durch den untergelegten Keil
gesichert ist.

24. Der Larm des Mihers iibersteigt das Niveau des
Schalldrucks 85 cdb (A). Deswegen miissen
obligato risch Hérschutzmittel verwendet
werden.

25.Der Miher kann von Transport in
Arbeitsstellung  und umgekehrt umgestellt
werden, wenn der Schlepper auf einer
waagerechten Flache steht. Die
Umstellungskraft betréigt weniger als 250 N.

26.Beim Auswecheln der Messer achten Sie darauf,
dass diese richtig eingespannt sind.
to the tractor. Pay attention to sufficient ability
of turning and braking,

27.Der Miher darf nie ohne Schutz und
Schutztiicher in Gang gesetzt werden. Wenn die
Schutztiicher beschédigt sind, miissen - sie
erneuert werden.

28. Wenn der Miher in vertikale Transportstellung
angehoben wird, ist es verboten im Bereich zu
verweilen, den er in gesenkter Arbeitsstellung
erreichen
kann (Anstoss méglich).

29.Bei der Umstellung des Mihers von Transport-
in Arbeitsstellung und umgekehrt darf sich
niemand im Gefahrenbereich der Maschine
befinden.

17.1In turnings, take into consideration the load
which is outside the centre of gravity and/or
constant weight of the implement.

18. Connect the imlement only when all safety
devices are in position and when the implement
is secured.

21.The bars for adjustment of the machine to the
ground and the safety fuse can cause injuries
like contusions and injuries caused by
squeezing,

22. Secure the implement before leaving the tractor.
Lower the implement completely. Switch off the
engine and pull out the ignition key.

23. Nobody is allowed to be between the tractor and
the implement if the vehicle is not secured
against movement by a brake or/and by a
wedge.

24, The noise, produced by the mower, exceeds 85
dcb (A). The use of means of protection for
hearing is therefore compulsory.

25.1t is permitted to move the mower from
transport position to working position and vice
versa only when the tractor is on the horizontal
ground. Power is less than 250 N.

26. When changing the knives make sure they are
properly fastened.

27.The mower must never operate without
protections and curtains fitted on. In case any of
them gets damaged, it is necessary to replace it.

28. When the mower is lifted into the vertical
transport position, it is prohibited to be in the
area which can be reached by the machine if it
gets lowered (working position), which can be
caused by a push.

29. Nobody is allowed to be in the area of danger
while the mower is being put from the transport
to the working position and vice versa.

30.When the mower is operating there is a
possibility of amputation of limbs.It is
prohibited to be in the danger area when there is
danger of amputation.

31.While the mower is operating, there is a
possibility of injuries caused by hard objects
being thrown out from the mower. It is
prohibited to be in the area that can be reached
by outthrown objects.

32,1t is prohibited to touch the mower until all its
parts are standing still.

33.Control regularly if the bolts on the knife
holders are outworn. If they are semi outworn
replace the knife holders

34.Pay special attention when mowing near roads,
paths and inhabited areas.

35 Control the fightness off the screws (see
warning decal on the machine) after 10 hours of
work.



30.

31.

32.

33.

34.

35.

Waihrend des Betricbes des Mihers besteht die
Abschnittgefahr. Deswegen ist es verboten im
Gefahrenbereich zu verweilen.

Wihrend des Betriebes des Mihers besteht die
Gefahrdung durch fortgeschleuderte
Fremdkorper (Steine). Deswegen ist es verboten
sich im Gefahrenbereich, den die Fremdkorper
noch erreichen kénnen, zu befinden.

Sobald nicht alle Teile des Mihers ausser
Betricb sind, darf das Gerdt nicht berihrt
werden.

Die Bolzen miissen regelmissig auf Verschleiss
an den Klingenhaltern kontrolliert werden.
Wenn diese bis zur Hilfte abgenutzt sind,
miissen die Klingenhalter ausgetauscht werden.
Besondere Vorsicht ist der Sicherheit beim
Mihen in der Nihe von Strassen, Wegen und
Ortschaften geboten. Die Felder miissen
vonSteinen und anderen  Fremdkdérpern
gesidubert werden.

Nach 10. Betriebsstunden mussen die
Schrauben kontrolirt und angezogen werden.

Anbaugeriite

1.

Vor dem Ein- und Abkuppeln der Geriite an den
Dreipunktbock, muss die
Bedienungseinrichtung in eine Lage gestellt
werden, in welcherein unerwartetes Anheben
oder Absenken unméglich wird.

Beim Dreipunktanbau muss der Anbau des
Schleppers bedingungslos mit dem des Geriites
iibercinstimmen.

Im Bereich des Hebelwerks des Drei-
punktbocks besteht Beschiddigungsgefahr wie
Quetschungen und Zusammen-driickungen.
Wenn der Dreipunktbock von aussen bedient
wird, darf niemand zwischen den Schlepper und
das Gerittreten.

Wenn sich das Gerit in der Transportstellung
befindet, muss man stindig geniigende
Seitensperrung des Dreipunkthebelwerks am
Schlepper beachten. _

. Bei der Fahrt auf dem Verkehrsweg, wobei sich

das Gerdt in angehobener Lage befindet, muss
der Bedienungshebel gegen Absenken gesichert
werden.

Anhiingegeriite

1.

2.

. Beim

Die Gerite miissen gegen Wegrollen gesichert
werden.

Es muss die hochstzuldssige Belastung des
Hakens der Anbaukupplung, des Anzugshakens
oder Anbaubocks beriicksichtigt werden.

Anbau durch Kurbelwelle muss
ausreichende Lenkfihigkeit im Anbaupunkt
beachtet werden.

Mounted implements

1.

Before connecting and disconnecting the
implement to the 3 point hitch, set the handling
device into the position that prevents
unintentional lowering or lifting of the
implement.

When connecting the implement to the 3 point
hitch it is necessary that the tractor and the
implement hitch match perfectly.

. In the area of 3 point hitch bars there is a

possibility of injuries being caused by squeezing
and of bruises.

When using the external handling device for 3
point hitch, do not step between the tractor and
the implement.

When the implement is in the driving position,
make sure that side protection of the 3 point
bars is sufficient.

. During driving on the road, with the lifted

implement, make sure that the handling lever is
secured against lowering.

Trailed implements

—

OPERATING WITH THE P.T.O.

Secure the implements against rolling-off.

Take into consideration maximal permitted
charge on the hook of attaching coupling,
pulling hook or hitch.

If the implement is connected by a drawbar, be
careful about the sufficient flexibility in the
connecting point.

Shaft

connection (only for implements driven by a
P.T.O Shaft)

1.

2.

Use only P.T.O. Shafts prescribed by the
manufacturer.

All P.T.O. Shaft and hitch protections must be
fitted on and they must be in perfect condition.
Be careful about the prescribed P.T.O. Shaft
tube protections in transport and working
position.

P.T.O. Shaft can only be connected when the
P.T.O. Shaft connection and engine are
switched off and the ignition key is pulled out.
When using the P.T.O. Shafts with overload
and/or free-wheel clutch, which are not covered
by a protection on the tractor, put the overload
or the free-wheel clutch on the side where the
implement is.

Always pay your best attention to proper
mounting and securing of the P.T.O. Shaft.
Secure the P.T.O. Shaft protection against
rotating by a chain.



BETRIEB MIT DEM KARDANANBAU (nur
bei den durch Gelenkwelle angetricbenen
" Geriiten)

1. Verwenden Siec nur Gelenkwellen, die vom
Hersteller vorgeschrieben sind.

2. Es miissen Gelenkwellenschutzrohre,
Schutztrichter und Anbauschutz angebracht
werden und es muss fiir deren einwandfreien
Zustand gesorgt werden.

3. Beachten Sie in der Transport- und
Arbeitsstellung das vorgeschriebene
Gelenkwellenschutzrohr.

4. Die Gelenkwelle darf nur beim Stillstand des
Motors und beim ausgezogenen Schliissel ein-
und abgekuppelt werden.

5. Wenn die Gelenkwellen mit Uberlastkupplung
oder Freilaufkupplung verwendet werden, die
beim Schlepper ohne Schutz sind, muss die
Uberlast- oder Freilaufkupplung an  der
Anbauseite des Gerites angebracht werden.

6. Sorgen Sie immer fiir richtiges Einkuppeln und
dass die Gelenkwelle geschiitzt wird.

7. Der Gelenkwellenschutz ist gegen Drehen mit
der Haltekette zu sichern.

8. Vor dem FEinkuppeln der Gelenkwelle
iiberzeugen Sie sich, ob die Umdrehungszahl
und Drehrichtung des Traktoranschlusses mit
der  zuldssigen Umdrehungszahl und
Drehrichtung des Gerites iibereinstimmen.

9. Vor dem Einkuppeln der Gelenkwelle beachten
Sie, dass sich niemand im Gefahrenbereich der
Maschine befindet.

10. Schalten Sie die Gelenkwelle nie beim
Stillstand des Motors.

11.Bei der Arbeit mit Gelenkwelle darf sich
niemand im  Bereich des rotierenden
Anbaubocks oder der Gelenkwelle befinden.

12. Schalten Sie immer die Gelenkwelle aus, wenn
zu grosse Winkelabweichung auftritt oder wenn
kein Winkel benétigt wird.

13. Achtung! Nach dem  Abschalten der
Gelenkwelle besteht noch immer Gefihrdung
wegen der Ausdauer von noch rotierenden
Teilen. Wihrend dieser Zeit darf man sich dem
Gerilt nicht anndhern. Erst nachdem das Geriit
vollig stehenbleibt darf mit der Arbeit begonnen
werden.

14, Reinigung, Schmierung oder Einstellung des
durch die Gelenkwelle angetriebenen Geriites
oder der Gelenkwelle selbst darf nur beim
Stillstand der Gelenkwelle und des Motors und
beim ausgezogenen Schliissel erfolgen.

15.Die abgekuppelte Gelenkwelle muss am
vorgesehenen Haken weggestellt werden.

16.Sorgen  Sie  dafiir, dass irgendwelche
Beschidigung an der Gelenkwelle unverziiglich
beseitigt wird, damit sie bei nichster Arbeit
einsatzbereit wird.

8. Before switching off the P.T.O. Shaft
connection make sure, that the selected no. of
rotations and rotating direction of the tractor
connection match with the allowed no. of
rotations and rotating direction of the
implement.

9. Make sure that nobody is in the area of danger
of the implement before switching on the P.T.O.
Shaft connection.

10. Never switch on the P.T.O. Shaft connection if
the engine is switched off.

11. When working with the P.T.O. Shaft connection
nobody is allowed to be in the area of rotating
connection on the P.T.O. Shaft.

12. Always switch off the P.T.O. Shaft connection
when the angle deviation gets too big or when
you do not need it.

13. Attention! After switching off the P.T.O. Shaft
connection the danger of rotating heavier parts
remains. Do not get close to the implement
during this period. You can start to work only
when the rotation is completely stopped.

14. Cleaning, lubrication or adjusting of the
implement, driven by the P.T.O. Shaft, or a
P.T.O. Shaft can be done when the connection
and the engine are switched off and the ignition
key is pulled out.

15. Disconnected P.T.O. Shaft is to be put onto
provided holder.

16. Repair all damages of the P.T.O. Shaft before
using the implement.



Hydraulik

[

. Kontrollieren Sie

Die Hydraulik steht unter Hochdruck.

Beim Anschliessen von Hydraulikzylindern und
Motor muss der vorgeschriebene Anschluss des
Hydraulikrohres beachtet werden.

. Beim Anschliessen der Hydraulikrohre an die

Schlepperhydraulik darf weder die
Schlepperhydraulik noch die Hydraulik des
Anbaugerites unter Druck stehen.

Bei hydraulischer Verbindung zwischen dem
Schlepper und Anbaugerit miissen
entsprechende Hydraulikverbindungs-clemente
bezeichnet sein, um falsches, bzw. umgekehrtes
Funktionieren (z.B. Anheben/Absenken) zu
vermeiden.

regelméssig die
Hydraulikrohre und erneuern Sie diese, falls sie
beschidigt oder abgenutzt sind.  Die
ausgetauschten Rohre miissen technischen
Forderungen des Geriteherstellers entsprechen.
Verwenden Sie bei der Suche von Leckstellen
geeignete Apparate, um Beschidigungen zu
vermeiden.

Die unter Druck stehenden Fliissigkeiten
(Hydrauliko6l) konnen beim Ausfliessen schwere
Hautverletzungen  verursachen,  deswegen
miissen Sie umgehend zum Arzt. Es besteht
Infektionsgefahr.

Vor dem Eingriff in die Hydraulik des Geriites
lassen Sie das Gerit auf den Boden absenken,
lassen den Hydraulikdruck ab und stellen den
Motor ab.

Wartung

L.

Reparaturen, Wartung und Reinigung, wie
Beseitigung der Stoérungen, miissen nur beim
Stillstand des Antriebes und Motors erfolgen.
Der Kontaktschlissel des Schleppers muss
herausgezogen werden.

Muttern und Schrauben miissen regelmiissig
kontrolliert werden, ob sie gut angezogen sind;
falls dies nicht der Fall ist, miissen sie
nachgezogen werden.

. Bei Wartungsarbeiten am angehobenen Geriit

muss es immer mit entsprechender Stiitze
gesichert werden.

Benuizen Sie bei Reparatur, Wartung und
Reinigung  geeignete Werkzeuge — und
Handschuhe.

Ole und Fette miissen richtig auf bewalrt
werden.

Hydraulics

1.
2.

w

~

Hydraulics is under high pressure.

When connecting the hydraulic cylinders and
engines be careful about the prescribed
connection of the hydraulic tube.

. When connecting the hydraulic tubes to the

tractor hydraulics make sure that the hydraulics
on the tractor and the hydraulics on the
implement are not under pressure.

At hydraulic connections of the functions,
between the mean of pulling and the implement,
it is of vital importance that the clamps and the
jack are marked, in order to avoid wrong
performance. In case the connections are
switched there is a danger of inverse working
(lifting/lowering).

Control the tubes regulary and replace them if
they get damaged or old. Replaced tubes must
correspond to the technical demands of the
manufacturer of the implement.

. When looking for leaking spots use suitable

tools to avoid injuries.

Liquids under high pressure (hydraulic oil)
when leaking can penetrate the skin and cause
heavy injuries! In case of injury get medical
help immediately. Danger of infection!

. Before starting any kind of work on the

hydraulics of the implement, lower the
implement onto the ground, release the oil
pressure and stop the engine.

Maintenance

L.

2.

(98]

(943

Maintenance, repairs, cleaning and disturbance
removing may only be executed when the drive
and the engine are switched off and the ignition
key is pulled out.

Control the nuts and screws regularly to see if
they are tightened enough. If not tighten them.

Il you perform any maintenance on the lifted
implement, always secure the implement by a
suitable holder.

Use adequate tools and gloves during repairs,
maintenance and cleaning,

. Store properly oils and greases.



BESCHREIBUNG

. Der Scheibenrotationsmiher ist fiir das Mihen
aller Ar ten von Gras- und Kleefutter auf gepflegten
Flachen geeignet. Am Mihbalken sind 4,5,6,7
Scheiben mit je 2 Messern befestigt. Die Scheiben
sind drehbar an das Mihbalkengehiuse angebracht,
wobei zwei  Seitenscheiben, die einen
trommelférmigen Aufbau haben, im oberen Teil
durch das rechteckige Profil verbunden sind. Am
Pro fil sind zwei Ausrichtungsbleche zur
Schwadenformung und Siche rungsbleche zur
Abdeckung des Mihbalkens befestigt. Der
Mihbalken wird noch durch Schutztiicher
abgedeckt. Das Mihwerk ist iiber das rechteckige,
geschweisste  Profil  schwenkbar mit dem
Anbaubock verbunden. Die Verbindung erfolgt
auch durch eine Entlastungsfed er, welche den
Mihbalkendruck gegen den Boden und den
Hydraulik zylinder, der das Anheben des
Mihwerkes in die Transportlage  ermoglicht,
entlastet. Der Dreipunktanschluss fiir den Anbau an
die Dreipunkthydraulik des Schleppers erster und
zweiter Katego rie ist aus einem runden Rohr
hergestellt. Der Antrieb des Mihers erfolgt vom
Schlepper iiber die Gelenkwelle zur Zapfwelle des
Mihers, liber Keilriemeniibertragung,
Zahnradantrieb und Antriebs- welle und iber
Zahnriader im Getriebegehduse an die Scheiben.
Der  Miher ist mit einer Sicherheitskupplung
ausgestattet, die das Gerit vor Beschiidigungen, im
Falle des Anfahrens auf Hindernisse, schiitzt.

12

5

. Haupttriger

. Obertriger

. Mihbalken 8
. Anbaubock

. Keilriemenantrieb

. Scheiben

. Stiitzfuss 7
. Sicherung

. Ausrichtungsblech
10. Entlastungsfeder

11. Hydraulikzylinder
12. Hydraulikanbau

OO0 RN

10

DESCRIPTION

Rotary disc mower has been designed for mowing
all kinds of grass and clover on tidy surfaces. It
consists of the cutter bar with 4, 5, 6, 7 discs and 2
knives per each disc. Discs are fastened to the cutter
bar housing in a way that they can rotate. The outer
discs are heightened by drum shaped metals which
arc at their upper and connected with a square
profile. The profile is equipped by windrowing
plates and protection plates which cover the cutter
bar's upper side, while the sides of the cutter bar are
surrounded by protection curtain.

Cutter bar is flexibly connected by a square profile.
They are also connected by discharging spring
which takes off the pressure of the cutter bar from
the ground and from hydraulic cylinder for lifting
the mower into the mower into the transport
position. The three linkage by which a mower can
be connected to a tractor of I. or II. category is
made of round tube.

The drive goes from the tractor over the P.T.O.
Shaft to connecting shaft and over the belt
transmission gear drive and transmission shaft to
the gear-box and finally to the discs. The mower is
equipped with a safety clutch, which protects the
mower against damages in case of hitting the
obstacle.

Bild 1
Fig. 1

11

Main holder
Upper holder
Cutter bar
Linkage

Belt drive 6 9
Discs

Jack-stand

Safety fuse

9. Windrowing plate

10. Discharging spring

11. Hydraulic cylinder

12. Hydraulic attachment

R B S

%o



10

ERFORDERLICHE
SCHLEPPERAUSSTATTUNG

- Der Miher darf nur durch die Gelenkwelle mit
maximal 540 U/min angetricben werden.

- Dreipunktbock fiir Kategorien I und I1

- Hydraulikanschluss (fiir die Hydraulik-zylinder-
Ausfithrung)

ANPASSUNG DER MASCHINE
SCHLEPPER-SPURWEITE

AN DIE

In Hinsicht auf das Typ des Schleppers stellen Sie
die Anschlussbolzen in die entsprechende Lage
(Kategorie I od. II).

Die Maschine soll mdglichst nah dem Schlepper
angebaut werden, jedoch muss die

gesamte Arbeitsbreite ausgeniitzt werden konnen.
Nach der Einstellung miissen die
Befestigungsschrauben angezogen werden.

ANBAU AN DEN SCHLEPPER

- Maschine an die Dreipunkthydraulik anbauen, so
dass sich der Hebelwerkbolzen (Bild 2, Pos. A)
der Entlastungsfeder des Mihers in der Mitte der
Nute befindet.

- die vorgeschriebene Gelenkwelle einkuppeln und
den Gelenkwellenschutz mit der Haltekette
sichern (Bild 3). Achten Sie darauf, dass die
Gelenkwelle an beiden Anschlusstellen gut
einrastet.

- Verbinden Sie die hydraulische Leitung mit dem
Traktorhydraulikanschluss (insofern die
Hydraulikzylinder-Ausfiihrung vorhanden ist).

- Wenn die Belastung auf die Schleppervorderriider
zu gering ist, miissen die Belastungsgewichte
angebracht werden (Bild 4).

Bild 2
Fig. 2

Bild 3
Fig. 3

REQUIRED TRACTOR EQUIPMENT

- mower may only be driven by a tractor shaft
with max. 540 rpm.

- 3 point connecting bars of the I or II category

- 1 hydraulic connection (for the version
with hydraulic lifting)

ADJUSTMENT OF THE MACHINE TO THE
TRACTOR WHEEL TRACK

Set the connecting bolts into adequate position
according to the category of the tractor (I or II
category).

The machine should be positioned as near to the
tractor as possible, but at the same time as far away
that the whole working width is used.

After the adjustment is done fasten the screws.

CONNECTION TO THE TRACTOR

The machine is to be connected to the 3 point

connecting bars so that the bolt of the lever (fig. 2,

pos. A) of discharging spring of the mower is in the

middle of the notch.

- Connect the prescribed P.T.O. Shaft and secure
the P.T.O. Shaft connection by a chain (fig.3).
Make sure that the P:T.O. Shaft is in proper
position on both ends.

- Connect the hydraulic tube to the tractor's
hydraulic connection (if you have a version with
hydraulic cylinder).

- If the pressure to the front wheels of the tractor is
too low, install, the weights (fig.4).

Bild 4
Fig. 4



ANPASSUNG DER GELENKWELLE

. Die Gelenkwelle muss verschiedenen Schleppern
angepasst werden. Die genaue Linge wird wie folgt
festgestellt:

- Maschine ohne Gelenkwelle an den Schlepper
anbauen

- Gelenkwelle auseinanderzichen und die beiden
Wellenhélften an den Schlepper und die Maschine
anbauen; dabei einen gegenteiligen Vergleich
machen (Bild 5)

- tierpriifen Sie, ob beim Héchstanheben - oder -
senken des Dreipunkt-hebelwerks die
Uberdeckung der Gelenkwellen min. 200 mm (b)
betrdgt und ob bei waagerechter Lage die
Gelenkwelle nicht auf Block sitzt (es miissen
mindest 20 mm iiberbleiben (a)

- bei eventueller Kiirzung miissen beide Schiebe-
und Stiitzrohre um gleiches Mass abgesiigt
werden

- entgraten Sie dann die Rohrenden, entfernen die
Spéne und fetten die Gleitstellen gut ein.

77
W
Bild 5

Fig. 5

é§,~’ 5

VORBEREITUNG DES MAHERS FUR DEN
TRANSPORT

- die Entlastungsfeder muss blockiert werden (Bild
6)

- Uberpriifen, ob die Transportverriegelung gut
einrastet (Bild 7)

-beim  Mihwerk  mit  Hydraulikzylinder-
Ausfithrung wird der Mihbalken in die senkrechte
(transportfdhige) Lage ausgehoben, wenn das
Mihwerk etwas vom Boden angehoben ist (Bild
8)

- in der Transportstellung muss der V entilhebel in
Sperrposition (B) (Bild 9) gestellt werden.

Bild 6
Fig. 6

ADJUSTMENT OF THE P.T.O. SHAFT

The adjustment of the P.T.O. Shaft is necessary for

different tractors. To find out the right lenght:

- connect the machine to the tractor

- pull out the P.T.O. Shaft entirely and connect
each separate half of the shaft to the tractor and
than compare them whith each other (fig. 5).

- Test if the covering of the P.T.O. Shaft tubes is
minimal 200 mm (b) at max. lifting and lowering
of the 3 point hitch bars, and if the P.T.O. Shaft
does not run into the block at horizontal position
(the distance should be at least 20 mm).

- in case you need to shorten the P.T.O. Shaft,
make sure you shorten both shafts and protection
tubes for exactly the same lenght.

- file the end of the tube, remove the remainings of
filing and lubricate gliding spots well.

o
%@

@L;D-ﬂﬂ_ﬁb

b

PREPARATION OF THE MOWER FOR

TRANSPORT

- you have to block the discharging spring for
transport (fig.6)

- always check if the hook, which holds the mower
in the transport position, is properly set in its
position (fig. 7)

- if you have a version with hydraulic cylinder, you
should lift the cutter bar into the vertical position
(transport) when the mower is slightly lifted from
the ground (fig. 8)

- when the mower is in the vertical position
(transport) you must set the handle of the valve to
the closed position B (fig. 9).




12

UMSCHWENKEN VON TRANSPORT-
STELLUNG IN ARBEITSSTELLUNG

- Bei dem Mihwerk mit der Hydraulikzylinder-
Ausfithrung muss zuerst der Ventilhebel in die
gedffnete Position (A) gestellt werden (Bild 9).
Dann senken Sie den Mihbalken in die
waagerechte Lage und achten dabei auf die
Sicherheit (Bild 10).

~Durch das Ziehen am Seil wird dic
Transportverrigelung gehoben (Bild 11).

- Dadurch wird das Mihwerk in die Arbeitsstellung
gebracht. Achten Sie dabei auf die Sicherheit
(Bild 12).

- Montieren Sie die Sicherheitskupplung auf den
Anbaubolzen und sichern mit der Sicherung ab
(Pos. 1) (Bild 13).

- Deblockieren  Sie  die
Entlastungsfeder (Bild 2).

Sicherung  der

Bild 10
Fig. 10

Bild 12
Fig. 12

® =
o<

LOWERING OF THE MOWER FROM THE
TRANSPORT INTO THE WORKING
POSITION

- if you have a mower with hydraulic cylinder, you
have to put the handle of the valve into open A
position (fig. 9) first, and than you lower thw
cutter bar into horizontal position. Pay attention to
the safety! (fig.10).

- 1ift the hook that holds the mower in the transport
position by pulling the string (fig.11).

- push the mower into the working position. Pay
attention to the safety! (fig.12).

- install the safety fuse onto the bolt of the hitch
and secure it by the safety device (pos.l, fig.13).

- deblock the safety device of discharging springs
(fig.2).

Bild 11
Fig. 11

Bild 13
Fig. 13




SICHERHEITSANLEITUNGEN

. 1. Jede Scheibe muss mit je zwei Messern
versehen werden, die neu oder gleichmissig
abgenutzt sein miissen.

2. Beschidigte oder iiberverschleisste Scheiben
und Messerhalter ~ miissen umgehend
umgetauscht werden.

3. Wenn wihrend der Arbeit Vibrationen oder
Geridusche zunehmen, stellen Sie die Maschinen
sofort ab. Erst wenn die Ursache der Stérung
festgestellt ist, kénnen Sie mit dem Mihen
fortsetzen.

4. Die Hochstdrehzahl der
Schlepper betrigt 540 U/min.

Zapfwvelle am

EINSTELLUNG DER SCHNITTHOHE

Die Schnitththe wird mit der Hilfe des Oberlenkers
(Bild 14) eingestellt, wobei die Einstellung so
erfolgen muss, dass der Miher nach vorne geneigt
wird. Bei der Neigung des Mihers nach hinten
nimmt die Schnitthéhe zu und es kommt dadurch zu
Futter- verlusten.

Bild 14

Fig. 14

ANLEITUNG ZUM MAHEN

- Bevor Sic mit dem Miher ins Gras fahren,
muss die Drehzahl der Gelenkwelle 540 U/min.
betragen. Diese Drehzahl soll auch wiihrend
des Mihens erhalten bleiben, dam it ein
sauberer Schnitt ereicht wird.

- Waihlen Sie jenen Gang des Schleppers, bei
welchem der beste Schnitt, in Hinsicht auf
Geldndeverhiltnisse erreicht wird.

- Die Messer miissen rechtzeitig umgetauscht
oder umgedreht werden, denn nur scharfe
Messer gewihrleisten hohe Leistung.

- Der Zwischentriger muss wihrend der Arbeit
immer in Position, das der Bolzen poz.A (Bild
2) mus immer in der Mitte der Nute bleiben
damit eine gute Bodenanpassung erreicht wird.

INSTRUCTIONS FOR SAFE MOWING

1. Each disc has to be equipped by 2 knives, either
new or equally worn out.

2. Damaged or worn out discs must be replaced
immediately, as well as damaged or worn out
knife holders.

3. If during the work vibrations or noise increase,
stop the machine immediately. You can
continue to mow only after have discovered and
removed the cause of disturbance.

4. Max. permitted no. of shaft rotations is 540.

REGULATION OF CUTTING HEIGHT

The cutting height can be regulated by a coil shaft
(fig.14). The coil shaft should be in such position
that the mower is inclined forward. If the mower is
inclined backward the cutting height is higher and
you lose the guantity of the forage.

MOWING INSTRUCTIONS

- Before entering with the mower into the grass,
pay attention to achieve 540 rpm on the P.T.O.
Shaft. Those rotations should be kept during
mowing so that you get a clean cut.

- Choose the gear which will enable best
mowing according to the ground condition.

- Change or turn arround the knives on time.
Only sharp knives provide the biggest capacity.

- Pay attention to the fact that the middle beam
should during driving always be in such
position that the bolt of the levers is in the
middle of the notch, so that the mower adjusts
to the ground (fig.2, pos 1). ‘

13



14

ERNEUERUNG DER SCHUTZTUCHER

- Losen Sie die
Schutztiicher.

- Ziehn Sie die alten Schutztiicher aus der Nut und

- setzen Sie neue Schutztiicher ein und befestigen
sie mit den Schrauben (Bild 15).

Befestigungschrauben  der

Bild 15 WE

Fig. 15 g

ABSICHERN DES MAHWERKS

Das Mihwerk ist mit einer Sicherheitskupplung
versehen, die beim Anfahren an ein Hindernis
nachlédsst und das Mihwerk schwenkt nach hinten
ab.

In dem Fall miissen Sie sofort anhalten und
riickwirts fahren, so dass die Sicherung wieder
eingreift. Das Hindernis muss beseitigt werden. Bei
der Riickwartsfahrt funktioniert

die Sicherung nicht. Soll es vorkommen, dass die
Kupplung schon beim gewdhnlichen Miihen
nachlasst, stellen Sie sie mit der Mutter (Pos. 2,
Bild 13).

KEILRIEMENSPANNUNG

Die Keilriemen dehnen sich am meisten in den
ersten Betriebsstunden. An der Spannvorrichtung
ist einc Feder montiert,

die dafiir sorgt, dass die Riemen trotz der Dehnung
gespannt bleiben. Es wird empfohlen, dass Sie
zwischendurch iiberpriifen, ob die Spannung
gentigend ist (Bild 16).

Falls einer von den Riemen beschidigt bzw.
abgeniitzt ist, miissen alle Riemen erneut werden.
Achtung!

Wenn die Keilriemen mehr als notwendig gespannt
werden, besteht die Gefahr, dass die Lager und
Wellen beschidigt werden.

REPLACEMENT OF THE PROTECTION

CURTAIN

- untighten the screws for fastening the protection
curtain

- pull the curtain out of the noch

- install new curtain and fasten it by screws (fig.15)

PROTECTION OF THE MOWER

Rotary disc mower is equipped with a safety fuse,
which gets released when the mower hits an
obstacle. Mower moves backwards. In this case
stop immediately and pull backwards so that the
safety fuse

will get contact again. Do not forget to remove the
obstacle before starting to mow agin. The safety
fuse does not function when driving backwards. In
case the safety fuse in released too fast even at
normal working, adjust in by a nut (pos.2, fig.13).

BELT TIGHTENING

The vee-belts are mostly streched in the first
working hours. On the tightening device there is a
spring that enables the belts to remain tightened
inspite of the stretching. We advise you to control
the level of tightening from time to time (fig. 16).

If onc of the belts is damaged or outworn, all 4 of
them should be replaced.

Attention!

If you tighten the belts more than necessary, there is
a danger of damaging the bearings and shafts.

Bild 16
Fig. 16




UMSCHWENKEN VON ARBEITS-
STELLUNG IN ARBEITSSTELLUNG

"~ Den

Sperriegel aus dem  Anbaubolzen
hochklappen;

- dann das Mihwerk in die Transport-stellung
bringen, so dass die Transportverrigelung
einrastet (Bild 7);

- diec Sicherung der Entlastungsfeder blockieren
(Bild 6),

-bei der Hydraulikzylinder-Ausfithrung den

Maihbalken in die senkrechte (transportfihige)
Lage bringen, wenn das Mihwerk etwas vom
Boden angehoben ist (Bild 8);

- in der Transportstellung muss der Ventilhebel
wieder in die Sperrposition B (Bild 9) gebracht
werden.

MESSERAUSTAUSCH

Sie miissen sich vor dem Messeraustausch immer
iiberzeugen, ob die Antriebswelle und die Scheiben
ausser Betrieb sind. Die Lebens- dauer der Messer
hingt von der zu mihenden Flichengrosse, vor al
lem aber von den vorhandenen Fremdkorpern
(Steine) ab. Um Messer austauschen zu kénnen,
miissen Sie zuerst die Schraube (1) entfer nen; dann
wird der Messerhalter (2) ausgezogen und der
Messer (3)  ausgetauscht. Die Messer haben
zweiseitige Klingen. Sollten die Klingen auf einer
Seite verschleisst sein, so koénnen Sie diese
umdrehen. Wenn eine Scheibe demontiert wird,
muss bei der Montage derselben auf die richtige
Lage der gegeniiberliecgenden Scheibe geachtet
werden, damit die Messer nicht gegeneinander
schlagen (Bild 17).

LIFTING THE MOWER FROM THE
WORKING TO THE TRANSPORT POSITION

- release the safety fuse from the bolt of the hitch

- push the mower into the transport position so that
the hook, that holds the mower in the transport
position, is set in the proper position (fig. 7).

- block the safety device of discharging springs
(fig. 6)

- if you have a version with hydraulic cylinder, lift
the mower into the transport position when the
movwer is slightly lifted from the ground (fig. 8).

KNIFE REPLACEMENT

Before replacing the knives make sure that the drive
shaft and the discs are not rotating. The life time of
knives depends on the surface that you are mowing
and especially on the stones which can damage the
knives. To replace the knives you have to remove
the screw (1), pull out the knife holder (2) and
replace the knife (3). Knives have double blades. If
they get worn out on one side, turn them around.
When you are dismountig the discs make sure that
when you out it black the disc is in proper position
toward the neighbour disc, so that the knives do not
touch (fig.17).

Bild 17
Fig. 17

15



16

WARTUNG UND SCHMIERUNG

1. Schmieren  Sie
Betriebsstungen 5
Zwischentriiger.

2. Zwischendurch muss die Sicherung kontrolliert
werden.

3. Schmieren Sie die Gelenkwelle nach dem
beigelegten Schmierplan.

4. Das Haupt-Getriebe sind mit halbfliissigem Fett
EP-0 gefillt, das nur falls nétig und bei
Jahreskontrolle  nachgefiillt  wird.  Das
Getricbefett muss immer bisOzum unteren
Punkt der Antriebswelle reichen.

regelmissig  nach 5
Schmiernippel  am

MAINTENANCE AND LUBRICATION

1. Lubricate every 5 hours 5 lubricators on the
middle holder.

2. Test the safety fuse occasionally.

3. The P.T.O. Shaft should be lubricated according
to the enclosed instructions.

4. The cutter bar is filled with semi-liquid grease
EP-0. Add this EP-0 only if necessary or in
remount. The grease in the gear-box must
always reach the lower point of the driving
shaft.

— [ —— =
P
Bild 18 — :
Fig. 18
EP-0 5h

PERIODISCHE KONTROLLEN

Der Scheibenrotationsmiher muss einmal jihrlich
grindlich  kontrolliert ~ werden.  Zeitweilige
periodische Kontrollen wihrend des Jahres sind vor

allem  zwecks  Schmierung und  Wartung
erforderlich.

Die Kontrolle umfingt:

- Kontrolle des Antriebsgehiuses, ob die

Schrauben und Muttern fest angezogen sind,
- Verschleiss der Scheiben
- Verschleiss und Austausch der Messer
- Kontrolle des Gelenkwellenschutzes am
Mihwerkantrieb
- Schmierung nach Schmierplan und
Wartungsanleitung
- Kontrolle der
Schutztiicher

Sicherungsbleche  und

PERIODICAL OVERHAULS

A thorough periodic overhaul is necessary for
rotarary disc mower every year, The mower should
also be overhauled from time to time during the
year to see if lubricating or maintenance is needed.

Overhaul consists of:

- Gear-box control in order to check that screws
and nuts are fastened enough

- Control of outwearness of discs

- Control of outwearness and replacement of
knives.

- Examination of P.T.O. Shaft protection.

- Lubrication according to the instructions for
maintenance and lubrication.

- Examination of the protection plates and
curtains,



HINWEISE ZUR BESTELLUNG DER
ERSATZTEILE

" Bei der Bestellung der Ersatzteile geben Sie bitte
Thre genaue Adresse, Postleitzahl und Bahnstation
an. Fihren Sie das Typ, Fabrikationsnummer,
Baujahr der Maschine, Stiickanzahl der bendtigten
Teile, Katalognummer und Benennung des Teils an.
Fiihren Sie allfillige Reparaturen schon wihrend
der Wintermonate aus, damit das Gerit am Anfang
der Saison einsatzbereit wird.

VERWENDEN SIE AUSSCHLIESSLICH
ORIGINAL-SIP-ERSATZTEILE!

GELENKWELLE ZUR SCHLEPER Bild 19,
Katalog nummer 150504501

Bild 19 Fig. 19

INSTRUCTIONS FOR SPARE PARTS

ORDERING

When ordering spare partes indicate:

- the exact address, post code and nearest railway
station

- name of the product, serial no., year of purchase,
quantity of required parts, catalogue no. and part
description.

Make sure that you make all repairs during the

winter so that your machine will be faultless at the

beginning of the season.

USE GENUINE SIP SPARE PARTS ONLY!

P.T.O. DRIVE SHAFT Fig. 19
catalogue no.150504501

Risba kardana

710

Crtez kardana

" CE€ yorn

S = ]

SPOJNICA

| 3/8'7-6 PROSTOTECNA  SKLOPKA /s ¢
PROSTOROTIRAJUCA -

€

Podatki za narocilo

Stevilo vrtljajev

Broj o
okretaja_ 240 min”™’

Smer vrtenja
Smjer

rotacije DESNO @

Bondioli & Pavesi [105-071-N - 007-096

Walterscheid W?2400-710-SD15-20.10.00.~F5 /1

17



Ankleber mit Warnungen (Bilder)

Safety decals (drawing)

153827200

153931703

153827308

1.7

153827807

33

153927601

153827708

e

C=@®

153830205
37

POZOR ACHTUNG WARNING
PO URAH KONTROLIRATY

540 e 10 meosne e

min = . o '

4
153927905 -

02

1. Betriebsanleitung lesen un beachten.

9. Bei laufendem Motor nicht im Knickbereich
aufhalten.

23.Niemals in den Quetschgefahrenbereich greifen,
solange sich dort Teile bewegen kénnen.

27.Keine sich bewegenden Mashinenteile beriihren.
Abwarten, bis sie voll zum Stillstand gekommen.

33.Bei laufendem Motor mit angeschlossener
Zapfwelle ausreichend Abstand vom Breich der
Mihmesser halten.

36. Bei laufendem Motor Abstand halten.

37.Vor Wartungs und Reparaturarbeiten Motor
abstallen und Schliissel abziehen.

47 Niemals in den Gefahrenbereich zwischen
Vorsatzgerit und Maschine treten.

53.Nicht im Schwenkbereich der Arbeitsgeriite
aufhalten.

02.Max. drehzahl und umdrehrichtung.

10.Nach 10. Betriebsstunden mussen die Schrauben
kontrolirt und angezogen werden.

18

1. Rcad and observe operator's manual.

9. Stay clear of articulation area while engine is
running.

23.Never reach into the crushing danger area as
long as parts may move.

27. Wait until all machine components have stopped
completly before touching them.

33. Stay clear of mower knife area as long as tractor
engine is running with PTO connected.

36. Stay clear while engine is running.

37.Shut off engine and remove key before
performing maintenance or repair work.

47.Stay clear of danger area between front
attachment and machine.

53. Stay clear of swinging area of implements.

02.Max. no. of. rpm and direction of rotating.

10. Control the fightness off the screws (see warning
decal on the machine) after 10 hours of work.



ERSATZTEILLISTE

SPARE PARTS LIST

ROTO 175D, 180DS, 215D
220DS, 255D



Nr. auf
dem Bild Ersatzteilnummer e e
Ref on Spare Part Number Benennung Description Qhﬁa:tgify
the Fig.
1 152926105-516.05.001.0 Hitch welded Dreipunktaufhdngung schw. 1
2 153618008-546.05.001.0 Neck Scharnier 1
3 153840106-547.05.002.0 Lever Hebel schw. 1
4 153739903-546.00.101.0 Hydraulic cylinder Hydraulik Zylinder 1
5 1563846501-547.05.021.0 Link welded Verbindung schw. 1
6 151025714-510.05.041 1 Protector Sicherung 1
7 163679905-546.05.016.0 Cap Sicgerungskappe 1
8 153885709-547.05.023.0 Link 2 Verbindung 2 1
9 151026302-510.05.046.0 Limitateur Distanzrohr 1
10 153619301-TN 03 Distance sleeve Distanzbiichse 1
11 151026400-510.05.047.0 Distance sleeve Distanzblchse 1
12 151026605-510.05.049.0 Sleeve Bichse 1
13 151026703-TN 01 Washer Scheibe 2
14 151026801-510.05.051.0 Bolt Bolzen 1
15 152663308-156.03.021.0 Bolt Bolzen 1
16 153618801-546.05.007.0 Bolt 5 Bolzen 5 1
17 152593009-502.11.035.0 Bolt Bolzen 1
18 152088207-457.07.096.0 Bolt Bolzen 1
19 152737232-516.05.056.2 Bolt Bolzen 1
20 151027409-510.05.056.0 Spring Zugfeder 1
21 1563245714-342.00.015.1 Chain Kette kpl. 1
22 151027604-510.05.057.0 Plastic sleeve Elastikblichse 2
23 150272403- Protection pin Sicherungstikt 1
24 151027800-TN 01 Washer Scheibe 1
25 152448711-516.05.052.1 Bolt Bolzen 1
26 152010807-516.05.026.0 Limitateur Distanzrohr 1
27 152011003-516.05.032.0 Hook Haken schw. 1
28 152011405-516.05.037.0 Bolt Bolzen 1
29 150296708-152.06.039.0 String Schnur 1
30 151121002-M39.06.00.22 Spring Feder 1
31 152011600-516.05.040.0 Tube Rohr 1
32 152011708-516.05.045.0 Eye Ohr schw. 2
33 152926213-516.05.054.1 Plastic string Seil kpl. 1
34 150019401 Clamp 9/11 Klemme 9/11 2
35 150288708 Screw M10x385 Zn Schraube M10x85 Zn 1
36 150320405 Screw M10x100 Zn Schraube M10x100 Zn 1
37 150008100 Screw M10x40 8.8 Schraube M10x40 8.8 1
38 150146005 Screw M12x30 8.8 Zn Schraube M12x30 8.8 Zn 2
39 150275400 Nut VM M10 Mutter VM M10 2
40 000221307 Nut M10 Mutter M10 1
41 150040208 Nut M16 Mutter M16 3
42 000228300 Washer B10 Scheibe B10 1
43 000228701 Washer B16 Scheibe B16 1
44 000240509 Cotter 5x63 Splinte 5x63 1
45 000239904 Cotter 5x32 Splinte 5x32 1
46 000239101 Cotter 4x32 Splinte 4x32 4
47 000238004 Circlip 60 Gimerungsring 60 1
48 000235007 Pin 10x40 Spanhiilse10x40 1
49 150116305 Pin 8x30 Spanhiilse 8x30 1
50 152237500-800.06.057.0 Washer 25,2/33-1,5 Scheibe 25,2/33-1,5 1
51 000240402 Cotter 5x50 Splinte 5x50 1
52 150037800 Reduction unit Reduktor 1
53 000252906 Washer A22x27 Cu Scheibe A22x27 Cu 1
54 150108403 Clamp AMD M22x1,5 Klemme AMD M22x1,5 1
55 150385504 TubeVINP8x3150A10A20 RohrV1 NP8x3150 A10A20 1
56 151034615-511.05.010.1 Cover Deckel 1
57 152448613-516.05.051.1 Bolt Bolzen 1
58 154005604-547.05.017.0 Bar Welle 1
59 151034615-511.05.010.1 Cover Deckel 1
60 154195105-TN 01 Washer 16,5/29-1,25 Scheibe 16,5/29-1,25 2
61 152926213-516.05.054.1 Plastic string Seil kpl. 1
62 151939503-338.00.008.0 Spring clip Sicherungsstecker 1
ROTO 175D, 215D
ROTO 180 DS, ROTO 220 DS
Bild A Fig. A

20




Bild A

ROTO 175D, 215D
ROTO 180DS, 220DS

21



Nr. auf

dem Bild Ersatzteilnummer L Menge

Ref. on Spare Part Number Benennung Description Quantgity

the Fig, *
1 152926105-516.05.001.0 Hitch welded Dreipunktaufhdngung schw. 1
2 153618008-546.05.001.0 Neck Scharnier 1
3 154690301-547.05.025.0 Lever Hebel schw. 1
4 153927004-547.05.006.0 Hydraulic cylinder Hidraulik 1
5 154690506-547.05.027.0 Link welded Verbindung schw. 1
6 151025714-510.05.041.1 Protector Sicherung 1
7 153679905-546.05.016.0 Cap Sicgerungskappe 1
8 153885709-547.05.023.0 Link 2 Verbindung 2 1
10 153619301-TN 03 Distance sleeve Distanzblichse 1
11 151026400-510.05.047.0 Distance sleeve Distanzblchse 1
12 151026605-510.05.049.0 Sleeve Blichse 1
13 151026703-TN 01 Washer Scheibe 2
14 151026801-510.05.051.0 Bolt Bolzen 1
15 154670403-730.05.029.0 Bolt Bolzen 1
16 153927102-547.05.010.0 Bolt 5 Bolzen 5 1
17 154670207-730.05.031.0 Bolt 4 Bolzen 4 1
18 152088207-457.07.096.0 Bolt Bolzen 1
19 152737232-516.05.056.2 Bolt Bolzen 1
20 151027409-510.05.056.0 Spring Zugfeder 1
21 153245714-342.00.015.1 Chain Kette kpl. 1
22 151027604-510.05.057.0 Plastic sleeve Elastikblchse 2
23 150272403~ Protection pin Sicherungstikt 1
24 151027800-TN 01 Washer Scheibe 1
25 152448711-516.05.052.1 Bolt Bolzen 1
26 152010807-516.05.026.0 Limitateur Distanzrohr 1
27 152011003-516.05.032.0 Hook Haken schw. 1
28 152011405-516.05.037.0 Bolt Bolzen 1
29 150296708-152.06.039.0 String Schnur 1
30 151121002-M39.06.00.22 Spring Feder 1
31 152011600-516.05.040.0 Tube Rohr 1
32 152011708-516.05.043.0 Eye Ohr schw. 2
33 152926213-516.05.054.1 Plastic string Seil kpl. 1
34 150019401 Clamp 9/11 Kiemme 9/11 2
35 150288708 Screw M10x95 Zn Schraube M10x95 Zn 1
36 150320405 Screw M10x100 Zn Schraube M10x100 Zn 1
37 150008100 Screw M10x40 8.8 Schraube M10x40 8.8 1
38 150146005 Screw M12x30 8.8 Zn Schraube M12x30 8.8 Zn 2
39 150275400 Nut VM M10 Mutter VM M10 2
40 000221307 Nut M10 Mutter M10 1
41 150040208 Nut M16 Mutter M16 3
42 000228300 Washer B10 Scheibe B10 1
43 000228701 Washer B16 Scheibe B16 1
44 000240509 Cotter 5x63 Splinte 5x63 1
45 000239904 Cotter 5x32 Splinte 5x32 1
46 000233101 Cotter 4x32 Splinte 4x32 3
47 000238004 Circlip 60 Gimerungsring 60 1
48 000235007 Pin 10x40 Spanhiilse10x40 2
49 150116305 Pin 8x30 Spanhillse 8x30 1
50 152237500-800.06.057.0 Washer 25,2/33-1,5 Scheibe 25,2/33-1,5 1
51 000240402 Cotter 5x50 Splinte 5x50 1
52 150037800 Reduction unit Reduktor 1
53 000252906 Washer A22x27  Cu Scheibe A22x27 Cu 1
54 150108403 Clamp AMD M22x1,5 Klemme AMD M22x1,5 1
55 150385504 TubeV1NP8x3150A10A20 RohrV1 NP8x3150 A10A20 1
56 151034615-511.05.010.1 Cover Deckel 1
57 152448613-516.05.051 .1 Bolt Bolzen 1
58 154005604-547.05.017.0 Bar Welle 1
59 151034615-511.05.010.1 Cover Deckel 1
60 154195105-TN 01 Washer 16,5/29-1,25 Scheibe 16,5/29-1,25 2
61 152926213-516.05.054.1 Plastic string Seil kpl. 1
62 151939503-338.00.008.0 Spring clip Sicherungsstecker 1

ROTO 255D

Bild B Fig. B

22




Fig. B

Bild B

ROTO 255D

23



Nr. auf
der Bild Ersatzteilnummer ..
Ref on Spare Part Number Deseription Benennung QMuzﬁtgify
the Fig.
1 : 153844503-547.03.001.0 Disc welded Scheibe schw. A2,B3,C4
2 153844709-547.03.003.0 Disc welded Scheibe schw. A2,B2,C2
3 154155906-548.03.018.0 Flange right Flansche recht A1,B1,C2
4 154156004-548.03.021.0 Flange left Flansche links A1,B2,C2
5 153845512-547.03.024.1 Bearing Housing Lagergehduse schw. A4,B5,C6
6 153886111-547.03.039.1 Gear 29/4 Zahnrad 29/4 A4,B5,C6
7 153845904-547.03.028.0 Gear 34/4 cpl. Zahnrad 34/4 cpl. A6,B6,C10
8 153846012-547.03.029.1 Gear 34/4 Zahnrad 34/4 A6,B6,C10
9 152148303-520.01.045.0 Protection wire - Sicherungsdraht A18,B18,C30
10 153846208-547.03.031.0 Shaft1 < 154432 507 \yelle schw. A1,B1,C1
12 153846815-547.03.037.1 Shaft2 ALl fra koo  Wele 2schw. A1,B1,C1
14 153847500-547.03.040.0 Housing Troggehduse schw. C1
14 153936405-549.03.040.0 Housing Troggehéuse schw. A1
14 153938726-548.03.040.2 Housing Troggeh&duse schw. B1
15 153847804-547.03.043.0 Cover Trogdeckel schw. C1
15 153936600-549.03.043.0 Cover Trogdeckel schw. Al
15 153938922-548.03.043.2 Cover Trogdeckel schw. B1
16 153848108-547.03.046.0 Neck Scharnier schw. A1,B1,C1
17 153848402-547.03.049.0 Neck Scharnier schw. A1,B1,C1
18 153848607-547.03.068.0 Cover Deckel A2,B2,C2
19 153848509-547.03.066.0 Tube Rohr A2,B2,C2
20 153860101-547.03.081.0 Sleeve Blchse A6,89,C10
21 154008601-553.03.112.0 Band 2 Band 2 A3,B4,C5
22 154009405-553.03.105.0 Slider Schteberlager recht schw. A1,B1,C1
24 154055809-553.03.102.0 Band Band A1,B1,C1
25 153860600-547.03.088.0 Screw 5 Schraube 5 A16,B20,C24
26 153860708-547.03.089.0 Screw 7 M10x25 Schraube 7 M10x25 A16,B21,C22
27 153860806-547.03.089.0 Screw M10x35 Schraube 7 M10x35 A12,B15,C18
28 153860904-547.03.089.0 Screw 7 M10x40 Schraube 7 M10x40 AB,B9,C10
29 154152703-548.03.027.0 Screw Schraube A2,B3,C3
30 153171419-534.01.010.1 Knife right Messer recht A4.B4,C6,E6,F9
31 154005516-547.03.099.1 Screw knife Schraube messer A8B10,C12,E12,F18
32 153171311-534.01.008.1 Knife left Messer links A4,B6,C6,E6,F9
33 151159506-166.813 Woasher 35,2/46,1 Scheibe 35,2/46,1 A6,B89,C10
34 151014208-TN 01 Washer 30,2/38-1 Scheibe 30,2/38-1 A2,B2,C2
36 000243115 Bearing KR 6206 2RS Lager KR 6206 2RS A2,B2,C2
37 159165414 Bearing KR 6307 2RS Lager KR 6307 2RS A10,B12,C14
39 154225001-TN 01 Washer 35,2/46-2,7 Scheibe 35,2/46-2,7 A4,B5,C6
41 150158705 Bearing 6207-2 RSN Lager 6207-2 RSN AB,B9,C10
42 000236300 Circlip N62 Gimerungsring 62 A2,B2,C2
43 150383506 Circlip 30x2 Gimerungsring 30x2 A2,B2,C2
44 150048709 Circlip 80 Gimerungsring 80 A4,B5,C6
46 153912207-547.03.091.0 Cover Deckel schw. A2,B3,C4
47 154009307-553.03.104.0 Slider Schieber A1,B1,C1
48 154152400-548.03.027.0 Screw Schraube A2,B2,C3
49 000210701 Screw M10x30 8.8Zn  Schraube M10x30 8.8Zn A1,B2,C2
50 150393407 Screw M10x30 8.8Zn  Schraube M10x30 8.8Zn A1,B1,C2
51 150084009 Nut M10 Mutter M10 A38,B50,C62,E12,F18
52 159444504 Screw M12x20 Schraube M12x20 A8,B12,C16
53 000210300 Screw M10x25 Schraube M10x25 A8,B8,C8
54 154009209-553.03.083.0 Slider Schieber schw. A2,B3,C4
55 000221307 Nut M10 82Zn  Mutter M10 87Zn A34,B37,C53
56 000228408 Washer B10 Zn  Scheibe B10 Zn A46,B59,C62
57 000228603 Washer B12 Zn  Scheibe B12 Zn A8,B12,C16
58 000224206 Washer A10 Scheibe A10 A8,B8,C8
60 153938500-548.03.029.0 Gear cpl. Zahnrad cpl. B3
61 154035608-547.15.001.0 Disc welded Scheibe schw. E2,F2
62 154035804-547.15.003.0 Disc welded Scheibe schw. E2,F4
63 150275400 Nut VM10 Mutter VM10 AB,B9,C10
64 153938500-548.03.029.0 Gear 25/4 Zahnrad 25/4 B3
74 150230306 Screw M18x1,5 /5.8/  Schraube M18x1,5 5.8/ c1
A=ROTO175D Type Grease type Quantity
= Typ Fett Menge
B _ ROTO 215 D ROTO 175D FUCHS RENOLIT-CL (VISKOMA R-00) 150004907 16L
C=ROTO 255D ROTO 215D FUCHS RENOLIT-CL (VISKOMA R-00) 150004907 21L
E=ROTO 170D ZDA ROTO 255D FUCHS RENOLIT-CL (VISKOMA R-00) 150004907 25L
- ROTO 170 D (ZDA) FUCHS RENOLIT-CL (VISKOMA R-00) 150004907 16L
F=ROTO 260 D ZDA ROTO 260 D (ZDA) FUCHS RENOLIT-CL (VISKOMA R-00) 150004907 251L

24

Bild C

Fig. C




25



Nr. auf

dem Bild Ersatzteilnummer - Menge

Ref on Spare Part Number Description Benennung Quantity

the Fig.
1 153844503 547.03.001.0 Disc Scheibe schw. C2,D3
2 153844709 547.03.003.0 Disc Scheibe schw. C2,D2
3 154155906 548.03.018.0 Flange right Flansche links C1,D1
4 154156004 548.03.021.0 Flange left Flansche rechts C1,D2
5 154007808 553.03.024.0 Bearing housing Lagergehduse schw. C4,D5
6 154007309 563.03.039.0 Gear 3-25/4 Zahnrad 3-25/4 gehartet C4,D5
7 154054203 5563.03.011.0 Gear 3-27/4 cpl. Zahnrad 3-27/4 gehartet C2,D2
8 154007407 553.03.029.0 Gear 3-27/4 Zahnrad 3-27/4 gehértet C2,D2
9 152148303 520.01.045.0 Wire safety Sicherungsdraht C42,D50
10 154159500 557.03.031.0 Shaft 1 Welle 1 schw. C1,D1
12 154159706 557.03.037.0 Shaft 2 Welle 2 schw. C1,D1
14 154023407 556.03.040.0 Housing Troggehduse schw. C1
14 154008004 554.03.040.0 Housing Troggehduse schw. D1
15 154023504 556.03.043.0 Trough cover Trogdeckel schw. C1
15 154008200 564.03.043.0 Trough cover Trogdeckel schw. D1
17 154160106 557.03.046.0 Neck Angel schw. C2,D2
18 153848607 547.03.068.0 Cover Deckel C2,D2
20 153860101 547.03.081.0 Sleeve 4-35/42,4-9 Buchse 43-5/42,4-9 C8,D11
21 154008503 553.03.111.0 Band 1 Band 1 schw. C2,03
22 154009405 553.03.105.0 Slider right Schieber rechts schw. C1,D1
23 154008601 553.03.112.0 Band 2 Band 2 schw. C1,D1
24 154106808 553.03.120.0 Band left Band links schw. C1,D1
25 153860600 547.03.088.0 Screw 5-M10x25 Schraube 5-M10x25 gehartet C16,D20
26 153860708 547.03.089.0 Screw 7-M10x25 Zn Schraube 7-M10x25 Zn  C12,D15
27 153860806 547.03.088.0 Screw 7-M10x35 Zn Schraube 7-M10x35 Zn  C12,D15
28 153860904 547.03.089.0 Screw 7-M10x40 Zn  Schraube 7-M10x40 Zn  C8,D11
29 154152703 548.03.027.0 Screw M14left Schraube M14 links C1,D2
30 153171419 534.01.010.1 Knife right Messer rechts Cc2,D2
31 154005516 547.03.099.1 Knife screw Messerschraube-Schwarze C8,D10
32 153171311 534.01.008.1 Knife left Messer links C2,D03
33 151159506 166.813 Washer 35.2/46-1 Scheibe 35,2/46-1 gehértet C8,D11
36 150406000 DIN 625 Bearing KR6207-2R S Lager KR6207-2RS c2,b2
37 159165414 DIN 625 Bearing KR6307-2RS C3 Lager KR6307-2RS C3 C4,D10
39 154225001 557.03.025.0 Washer 35.2/52-2,7 Scheibe 35,2/52-2,7 gehartet C4,D5
40 150429502 DIN 625 Bearing KR6209-2RS C3 Lager KR6209-2RS C3 C2,D2
41 150158705 DIN 625 Bearing KR6207-2R SN Lager KR6207-2RSN C8,D11
42 000236505 Circlip N 72 Sicherungsring N 72 C2,D2
43 154159902 557.03.044.0 Nut 1-M33x1,5 right Mutter 1-M33x1,5 rechts C1,D1
44 150048709 Circlip N 80 Sicherungsring N 80 C4,D5
45 154160008 557.03.044.0 Nut 1-M33x1,5 left Mutter 1-M33x1,5 links C1,D1
46 153912207 547.03.091.0 Cover Deckel schw Cc2,D3
47 154009307 553.03.104.0 Slider left Schieber links schw. C1,D1
48 154152400 548.03.027.0 Screw M14right Schraube M14 rechts C3,D3
49 000210701 Screw M10x30 8.82Zn Schraube M10x30 8.82Zn Cc2,D03
50 150393407 Screw M10x30 left 8.82Zn Schraube M10x30 links 8.8Zn C2,D2
51 150084009 DIN 985 Nut M10 8 Cd Mutter M10/8/ Cd C2,D2
52 159444504 Screw M12x20 8.8Zn Schraube M12x20 8.8Zn Cc8,D12
53 000210300 Screw M10x25 8.8Zn Schraube M10x25 8.82Zn C8,D8
54 154009209 553.03.083.0 Slider Schieber schw. C2,D3
55 000221307 Nut M10 82Zn Mutter M10 8Zn C42D52
56 000228408 Washer B10 Zn Federscheibe B10 Zn C47,D67
57 000228603 Washer B12 Zn Federscheibe B12 Zn Cc8,D12
58 000224509 Washer A12 Scheibe A12 C8,D8
60 154054203 5563.03.011.0 Gear 3-27/4 cpl. Zahnrad 3-27/4 Kpl. C6,D9
63 154106906 553.03.119.0 Band 11 Band 11schw. C1,D1
64 150275400 DIN 980 Nut VM10 8Zn Mutter VM10 8Zn C8,D11
65 154007407 563.03.029.0 Gear3 27/4 Zahnrad3  27/4 C6,D9
74 150230306 DIN 906 Screw M18x1,5 /5.8/  Schraube M18x1,5 5.8/ C1,D1

C=ROTO 180 DS

D = ROTO 220 DS

Bild D Fig. D

26




Fig. D

Bild D

44 IS
NI o

0z —_1
(19%69)= // = 7
@wl! S
A A — >
wli @% :
e . 2
£s /
1z .

9§ w5 /@
Y

/
L~
s~

27



Nr. auf

dem Bild Ersatzteilnummer - Menge

Ref. on Spare Part Number Description Benennung Quantity

the Fig.
1 153849009-547.03.051.0 Gear-box housing Sntriebsgehause 1
2 153849107-547.03.052.0 Pinion 30/4 Kegelrad 30/4 1
3 153849205-547.03.053.0 Pinion 16/4 Kegelrad 16/4 1
4 153849313-547.03.054.1 Flange 1 Flansche 1 schw.K 1
) 153849518-547.03.057 .1 Flange 2 Flansche 2 schw. 1
6 153849704-547.03.053.0 Shaft 3 Welle 3 1
7 153849812-547.03.060.1 Shaft Welle schw. 1
8 152170108-520.02.017.0 Pulley Keilremenscheibe 1
9 151012406-455.05.055.0 Elastic ring A30 Elastikring A30 1
10 000230707 Key ABx7x45 Dubel A8x7x45 2
11 159908102 Circlip N85 Gimmerungsring N85 2
12 150008306 Bearing KR 6209 Lager KR 6209 1
14 000237906 Circlip 45 Gimmerungsring 45 1
15 000237407 Circlip 25 Gimmerungsring 25 1
16 151012905-TN 01 Washer 25,2/33 Scheiben 25,2/33 1
17 000236300 Circlip N62 Gimmerungsring N62 1
18 000242919 Bearing KR 6305 2 RS Lager KR 6305 2 RS 1
19 150401319 Key B8x7x28 Dlbel B8x7x28 1
20 152497809-453.01.012.0 Washer 45/56-0,2 Scheibe 45/56-0,2 2
21 152497907-453.01.012.0 Washer 45/56-0,3 Scheibe 45/56-0,3 2
22 150307108-P166.830 Washer 45/54-1 Scheibe 45/54-1 2
23 150004505 Bearing KR 4206 N625 Lager KR 4206 N625 1
24 150004408-SIMRIT Oil seal A45x62x7N 3760 Dichtungsring A45x62x7N 3760 3
25 151002300-510.01.018.0 Washer Sicherungsscheibe 1
26 151002408-455.05.051.0 Nut M30x1,5 Mutter M30x1,5 1
27 000210202 Screw M10x25 Schraube M10x25 6
28 153850201-547.03.064.0 Protection plate 1 Sicherungsblech 1 2
29 153850309-547.03.065.0 Protection plate 2 Sicherungsblech 2 2
30 150230306 Screw locking M18x1,5 Sicherungsschraube M18x1,5 1
31 153850103-547.03.063.0 Sleeve 1 Biichse 1 1
35 153936806-549.03.070.0 Holder welded Trager A1
35 153939108-548.03.070.0 Holder welded Trager B1
36 153848705-547.03.069.0 Plate Blechscheibe 3
37 150386004 Washer 12 Zn Scheibe 12 Zn 2
38 000248805 Screw M10x35 8.8Zn  Schraube M10x35 8.8Zn 6
39 153989303-547.03.110.0 Screw M10x35 8.8Zn  Schraube M10x35 8.8Zn 2
40 150386102 Screw M10x25 8.8Zn  Schraube M10x25 8.8 Zn 4
41 150389706 Screw M12x185 10.9 Zn  Schraube M12x185 10.9 Zn 3
42 150393602 Nut VM12 82Zn  Mutter VM12 82Zn 3

A=ROTO 175D, ROTO 180 DS
B =ROTO 215 D, ROTO 220 DS

1538h6208 —

28




Nr. auf
dem Bild Ersatzteilnummer L Menge
Ref. on Spare Part Number Description Benennung Quantity
the Fig.

1 154591301-558.03.051.0 Gear-box housing Sntriebsgehduse 1
2 154588002-558.03.051.0 Pinion 26/4,6 Kegelrad 26/4,6 1
3 154588100-558.03.053.0 Pinion 14/4,67 Kegelrad 14/4,67 1

4 153849323-547.03.054.2 Flange 1 Flansche 1 schw. 1

5 154689803-547.03.056.0 Cover Deckel 1

6 153849704-547.03.059.0 Shaft 3 Welle 3 1

7 154688402-547.02.022.0 Hinge Scharnier geschw. 1

8 152170108-520.02.017.0 Pulley Keilremenscheibe 1

9 151012406-455.05.055.0 Elastic ring A30 Elastikring A30 1
10 000230707 Key A8x7x45 Dibel A8x7x45 2
11 000236603 Circlip N85 Gimmerungsring N85 1
12 150457703-DIN 625 Bearing KR 6209 2RS Lager KR 6209 2RS 1
14 154689509-547.03.009.0 Hinge - Scharnier geschw. 1
15 154588306-558.03.089.0 Cover PVC Deckel PVC 1
16 152015303-TN 01 Washer 40/50 Scheiben 40/50 1
17 000236408 Circlip N68 Gimmerungsring N68 1
18 150349216-DIN 625 Bearing KR 6008 2RS Lager KR 6008 2RS 2
19 150232607 Oil seal 40x68x10 Wellendichtring 40x68x10 1
20 152497809-453.01.012.0 Washer 45/56-0,2 Scheibe 45/56-0,2 2
21 152497907-453.01.012.0 Washer 45/56-0,3 Scheibe 45/56-0,3 2
22 150307108-P166.830 Washer 45/54-1 Scheibe 45/54-1 2
23 150004505 Bearing KR 4206 N625 Lager KR 4206 N625 1
24 150004408-SIMRIT Oil seal A45x62x7N 3760 Dichtungsring A45x62x7N 3760 3
25 151002300-510.01.019.0 Washer Sicherungsscheibe 1
26 151002408-455.05.051.0 Nut M30x1,5 Mutter M30x1,5 1
27 154444603-547.03.089.0 Screw 7 - M10x15 Zn  Schraube 7 - M10x15 Zn 6
28 154690203-547.03.122.0 Bearing sleeve Lagerbuchse 2
29 154721206-547.03.115.0 Sleeve 7 Biichse 7 1
30 150230306 Screw locking M18x1,5 Sicherungsschraube M18x1,5 2
31 154721108-547.03.114.0 Sleeve 1 Bichse 1 1
35 153850417-547.03.070.1 Holder welded Trager 1
36 000224509-DIN 125 Washer A13 Zn  Scheibe A13 Zn 8
37 150393602-DIN 980 Nut VM 12 Mutter VM 12 8
38 000248805 Screw M10x35 8.8Zn  Schraube M10x35 8.8Zn 6
39 153989303-547.03.110.0 Screw M10x35 8.8Zn  Schraube M10x35 8.82Zn 2
40 150386102 Screw M10x25 8.82Zn  Schraube M10x25 8.82Zn 4
41 150389706 Screw M12x185 10.9Zn  Schraube M12x185 10.9Zn 3
42 150393602 Nut VM12 82Zn  Mutter VM12 827Zn 3
43 154699703-547.03.109.0 Stripe 2 Band 2 1
44 150116207-EN 24017 Screw M16x50 8.8Zn  Schraube M16x50 8.82Zn 2.

ROTO 255D
Bild F Fig. F
5 6 23 26 8 25 28

2/ [ L

so—a— ) 6((5-0-¢

i .5‘ e

17\ IN; 3
LSS a2 43
19 EROES ,
™~ /LA J.\ .

39
1% 28
40 3

29




Nr. auf
dem Bild Ersatzteilnummer L. Menge
Ref. on Spare Part Number Description Benennung Quantity
the Fig, ~
1 151007001-510.02.044.0 Neck Schrnier 2
2 153839500-547.02.001.0 Holder Trédger schw. 1
3 153841007-547.02.021.0 Protection Sicherung schw. 1
4 153840507-547.02.051.0 Inner protection Innernsicherung 1
5 151007207-510.02.045.0 Sleeve Bichse 1
7 151007608-510.02.052.0 Bolt 1 Bolzen 1 1
8 154005408-547.02.027.0 Safety clamp Sicherung 1
9 151726403-513.02.029.0 Protector Sicherungen 1
10 151007403-510.02.047.0 Protection plate Sicherunsblech 2
11 153245714-342.00.015.1 String cpl. Seile kpl. 1
12 154547306-547.02.150.0 Belt protection Riemenschutz 1
13 153926201-547.02.006.0 Support leg Stitz fuss 1
14 153240102-TN 01 Washer 15/50-4 Zn  Scheibe 15/50-4 Zn 1
15 150392809 Screw M14x215 8.8 Schraube M14x215 8.8 1
16 150104309 Screw M16x30 8.8Zn  Schraube M16x30 8.8 Zn 2
17 000224304~ Washer A10 Scheibe A10 4
18 150392701 Screw M16x65 12.92Zn  Sekskantschraube M16x65 12.9 Zn 1
19 000250908 Nut M14 5Cd Mutter M14 5Cd 1
20 000210300 Screw M10x25 8.82Zn  Schraube M10x25 8.8Zn 4
21 000228408 Washer B10 Zn  Scheibe B10 Zn 4
22 000239101 Cotter 4x32 Splint 4 x32 1
23 000240304 Cotter 5x50 Splint 5x50 1
24 000246503 Lubricator Schmirnippel 5
25 151007922-510.02.054.2 Cover Deckel 1
26 150392603-APRAM Safety pin Sicherungsstift 1
27 154005409-547.02.027.0 Spring Feder 1
28 000252808 Washer A6x10 Cu  Scheibe A6x10 Cu 2
29 153926818-547.02.024.1 Protector cpl. Sicherung kpl. 1
30 153926103-547.02.030.0 Band Band 1
31 000253807 Screw M16x40 8.82Zn  Schraube M16x40 8.8Zn 1
32 151001800-510.01.015.0 Clamp Schelle 1
33 150000509 Screw M6x55 Schraube M6x55 1
34 000250506-DIN 985 Nut M6 Mutter M6 1

ROTO 175D, 215D, 180DS, 220DS

Bild G
Fig. G

30

72226 25 20 21

~3

/




Nr. auf
dem Bild Ersatzteilnummer o Menge
Ref. on Spare Part Number Description Benennung Quantity
the Fig.

2 153839510-547.02.001.1 Holder Tréger schw. 1
.3 153841007-547.02.021.0 Protection Sicherung schw. 1
4 153840507-547.02.051.0 Inner protection Innernsicherung 1

5 154920303-547.02.155.0 Spacer Distanzscheibe 3

7 151007608-510.02.052.0 Bolt 1 Bolzen 1 1

8 154005408-547.02.027.0 Safety clamp Sicherung 1

9 151726403-513.02.029.0 Protector Sicherungen 1

10 154689402-547.02.022.0 Hinge Scharnier geschw. 1

1 153245714-342.00.015.1 String cpl. Seile kpl. 1

12 154547306-547.02.150.0 Belt protection Riemenschutz 1

13 153926201-547.02.006.0 Support leg Stutz fuss 1

14 153240102-TN 01 Washer 15/50-4 Zn  Scheibe 15/50-4 Zn 1

15 150392809 Screw M14x215 8.8  Schraube M14x215 8.8 1

16 150418809-EN 24017 Screw M16x40 12.9  Schraube M16x40 12.9 2

17 000224304 Washer A10 Scheibe A10 4

18 155412804-DIN 980 Nut VM 16 Mutter VM 16 2

19 000250908 Nut M14 5Cd Mutter M14 5Cd 1

20 000210300 Screw M10x25 8.8Zn  Schraube M10x25 8.82Zn 4

21 000228408 Washer B10 Zn  Scheibe B10 Zn 4

22 000239101 Cotter 4x32 Splint 4 x32 1

23 000240304 Cotter 5x50 Splint 5x50 1

24 000246503 Lubricator Schmirnippel 2

25 151007922-510.02.054.2 Cover Deckel 1
26 150392603-APRAM Safety pin Sicherungsstift 1
27 154005409-547.02.027.0 Spring Feder 1
28 000252808 Washer A6x10 Cu  Scheibe A6x10 Cu 2
29 153926818-547.02.024.1 Protector Sicherung kpl. 1
32 151001800-510.01.015.0 Clamp Schelle 1
33 150000509 Screw M6x55 Schraube M6x55 1
34 000250506-DIN 985 Nut M6 Mutter M6 1
ROTO 255D
Bild H Fig. H

W7 2226 25 20 21

31




Nr. auf

Nengs Qi
the Fig. *
1 153844406-547.00.046.0 Bolt 4 Bolzen 4 A2,B2,C3
2 153937110-549.00.015.1 Front cover plate Blech vorne schw. A1,B1
2 153841506-547.00.015.0 Front cover plate Blech vorne schw. C1
3 153841908-547.00.019.0 Side cover plate Blech seiten A1,B1,C1
4 153842202-547.00.022.0 Cover plate Blech schw. A1,B1,C1
5 153937404-549.00.025.0 Cover plate Blech schw. A1
5 154053204-548.00.025.0 Cover plate Blech schw. Cc1
5 154053204-548.00.025.0 Cover plate Blech schw. B1
6 154203702-549.00.030.0 Link 1 Verbindung schw 1 A1,B1
6 153842809-547.00.030.0 Link 1 Verbindung schw. 1 C1
7 153843602-547.00.038.0 Link 5 Verbindung schw. 5 A1,B1,C1
8 153937707-549.00.044.0 Band 2 Band 2 A2
8 153844200-547.00.044.0 Band 2 Band 2 c2
8 154108502-548.00.044.0 Link 6 Verbinfung 6 B2
9 1538429807-547.00.031.0 Link 2 Verbindung 2 A1,B2,C2
10 153843700-547.00.039.0 Link 6 Verbindung 6 A1,B2,C2
11 153843407-547.00.036.0 Link 3 Verbindung 3 A1,B1,C1
12 153843504-547.00.037.0 Link 4 Verbindung 4 A1,B1,C1
—3+3——— 153844102-547.00.043.0 Support 3 Stitze 3 A1,B1,C1
14 153130007-P 499.045 Curtain left Sicherungsleine links A1,B1,C1
15 153953608-547.00.011.0 Curtain front Vorhang vorne A1
RAL 1021 15 153953706-547.00.011.0 Curta!n front Vorhang vorne B1
Gelb 15 153841203-547.00.011.0 Cur‘ta!n fr.ont Vorhang vorne C1
Yellow 16 153841301-547.00.012.0 Curtain side Vorhang scitlich A1,B1,C1
e 17 153955205-549.50.014.0 Curtain rear Vorhang hinten A1l
17 154053008-548.50.014.0 Curtain rear Vorhang hinten B1
17 153841409-547-00.014.0 Curtain rear Vorhang hinten C1
14 153934103-547.00.010.0 Curtain left Sicherungsleine links A1,B1,C1
: 15 153953902-547.00.011.1 Curtain front Vorhang vorne A1
RAL 7021| 15 153954000-547.00.011.1 Curtain front Vorhang vorne B1
Schwartz 15 153841213-547.00.011 .1 Curtain front Vorhang vorne c1
Black 16 153841311-547.00.012.1 Curtain side Vorhang seitlich A1,B1,C1
17 153956106-549.54.014.1 Curtain rear Vorhang hinten A1
17 154053106-548.54.014.0 Curtain rear Vorfang hinten B1
17 153841419-547.00.014.1 Curtain rear Vorfang hinten c1
18 150300301 Screw A 4,2x13 Schraube A 4,2x13 A8,B8,B8
19 150143008 Screw M8x25 Schraube M8x25 A10,B14,C12
20 150319809 Screw M8x35 Schraube M8x35 A9,B9,C11
21 000208509 Screw M8x15 Schraube M8x15 A3,B3,C3
22 150007003 Screw M10x70 Schraube M10x70 A2,B3,C3
23 000210701 Screw M10x30 Schraube M10x30 A4,B4,C4
24 150386308 Screw M10x25 Schraube M10x25 A1,B1,C1
25 150386200 Screw M10x95 8.8Zn Schraube M10x95 8.8Zn A1,B2,C2
26 150320405 Screw M10x100 Schraube M10x100 A1,B2,C2
27 150275302 Nut V M8 Mutter V M8 A22,B26,C26
28 000250702 Nut M10 5Cd Mutter M10 5Cd A2,B3,C3
29 000221307 Nut M10 Mutter M10 A6,B9,C9
30 151159908-TN 01 Washer Scheibe A3,B3,C3
31 000228408-250.00.002.0 Washer B10 Scheibe B10 A9,B9,C9
32 151322900 Wire safety clamp Sicherungsdraht A2,B3,C3
33 153932800-547.00.059.0 Eye Ohr A4,B4,C4
34 153937805-549.00.022.0 Plate Blech schw. A1,C1
34 153939705-548.00.022.0 Plate Blech schw. B1
35 153885905-547.00.050.0 Holder left Trager links C1
36 153886307-547.00.062.0 Holder right Tréager recht A1,B1,C1
37 153886405-547.00.054.0 Plate left Blach links C1
38 153886708-547.00.057.0 Plate right Blach recht A1,B1,C1
39 151485002-590.05.228.0 Spring Feder A1,B1,C2
40 000248805 Screw M12x35 Schraube M12x35 A2,B2,C4
41 150388903 Screw M14x75 Schraube M14x75 A1,B1,C2
42 000250908 Nut M14 Mutter M14 A1,B1,C2
43 150160300 Nut M12 Mutter M12 A2,B2,C4
44 000228603 Washer B12 Scheibe B12 A2,B2,C4
A=ROTO 175D, ROTO 180 DS
B =ROTO 215D, ROTO 220 DS
C=ROTO 255D
Bild | Fig. |

32




Fig. |

Bild |

V-V Zddddd

33



Nr. auf
dem Bild Ersatzteilnummer L Menge
Ref on . Spare Part Number Description Benennung Quantity
the Fig.
1 152162705-520.03.003.0 Pulley Keilrimenscheibe 1
2 152005403-516.01.001.0 Bearing housing Lager gehduse 1
3 154045107-547.01.010.0 Tensioner Spanner 1
4 152550607-518.03.055.0 Nut M35x1,5 Mutter M35x1,5 1
5 152550509-518.03.024.0 Washer - Protection Sicherungsscheibe 1
6 152005628-516.01.004.2 Bolt Bolzen 1
8 151001506-510.01.013.0 Support Lehne 1
9 151002006-510.01.018.0 Cover Deckel 1
5’{; ¢ 92 Jo 510 AB38398714-547.01.008.1 Shaft Antriebswelle 1
1" 151001908-510.01.017.0 Distance tube Distanzrohr 1
12 151002202-TNO1 Washer Scheibe 1
13 150040208 Nut M16 Mutter M16 2
14 000224803 Washer A16 Scheibe A16 1
15 000239101 Cotter 4x32 Splint 4x32 1
16 000254904 Screw M6x45 8.82Zn  Schraube M6x45 8.8Zn 1
17 150406000 Bearing 6207 2 RS Lager 6207 2 RS 2
18 000256608 Key A 10x8x50 Passfeder A 10x8x50 1
19 153996901-516.01.025.0 P.T.O. Shaft protection Gelenkwellesicherung 1
20 150390008 Vee belt SPBx23850 Keilrimmen 4
21 151002104-455.04.043.0 Elastic ring A35 Elastikring A35 1
22 153742007-546.02.065.0 Spling 1 Feder 1 1
23 000250506 Nut M6 Mutter M6 1
24 0002253900 Washer C10 Scheibe C10 2
26 150106806 Screw M10x20 8.82Zn  Schraube M10x20 8.8 Zn 2
27 000221307 Nut M10 8Zn  Mutter M10 8Zn 2
28 000225303 Washer 10 Scheibe 10 2
30 152364907-520.04.111.0 Sleeve 21/35x20 Blichse 21/35x20 1
Bild J Fig. J

34

17 16

2

I 15 17 12

70




BEDIENUNGS ANLEITUNG FUR DIE MAHWERKE
MIT DEN CONDITIONER - AUFBEREITER

TECHNISCHE DATEN

ROTO 175D
Leistungsbedarf mit Aufb. 30 kW
Drehzahl des Aufbereiters 1000 min!
Gewicht des Aufbereiters 92 kg
Gesamtgewicht mit Aufb. 467 kg
Zinkenform Y

Gelenkwelle des Aufbereiters

MONTAGE UND
AUFBEREITERS

DEMONTAGE DES

- Abbssen die Schrauben Pos. 25, 29 und 22,
29, Bild G wund abnehmen hintene
Schutzblech Pos. 5, Bild G.

- Durch die Abldssung von zwei Schrauben
Pos. 40, 43, 44, Bild G abnehmen den
Tréger Pos. 35, 36, Bild G und damit den
Schwadformer Pos. 37, 38, Bild G.

- Mit den Schrauben Pos. 15, 11, Bild H
anschrauben den Triger Pos. 7, Bild H an
obenen Tréager Pos. 35, Bild D.

- Befestigen den Aubereiter Pos. 1, Bild H an
den Tréger Pos. 7, Bild H, wie zeigt Bild H,
Pos. 12, 13.

- Anschrauben den Aufbereiter an die
Zwischenstrebe Pos. 9, Bild G mit den
Schrauben Pos. 25, 29 und 22, 28, Bild G an
obenen Trager Pos. 35, Bild D.

- Mutter, Pos.4, Bid F abschrauben,
Aufbereiter-Getriebe Pos. 2, Bid H
aufstecken, und Schrauben Pos. 38,39 auf
der Welle Pos. 1, Bild K, welche die Welle,
Pos. 10, Bild F fest umschliefen, zuziehen.

- Mit den zwei Schrauben Pos. 10, 11, Bild H
montiren einen Tréger mit der Ohr Pos. 5,
Bild G an den Haupttrager Pos. 2, Blid E.

- Einsatzen die Gelenkwelle Pos. 9, Bild H
zwischen das Aufbereitergetribe Pos. 2, Bild
H und den Aufbereiter Pos. 1, Bild H.

- Demontage des Aufbereiters luft durchweg
in umgekehrten Bedeutung. Die
Schutzblechen sollen montiren werden.

- Bei der Montage und Demontage des
Aufbereiters miissen Sie besonders an
moglichkeitene Verletzungen marken.

ByPy-101-071-N-007-09 ByPy-101-071-N-007-098

TECHNICAL DATA

ROTO 215D
35 kW Tractor power
1000 min-! Rotations
118kg Weight of the conditioner
518 kg Weight of the mower&cond
Y Shape of the conditioning fingers

P.T.O Shaft for the conditioner

ASSEMBLY AND DISASSEMBLY OF THE
CONDITIONER

- Unwind the screws pos.25,29 and 22,28,
fig.G and take off the rear cover plate pos.5,
fig G.

- Unwind 2 screws pos.40,43,44 fig.G, than
remove the holders pos.35,36, fig G and take
off the guidance pos.37,38, fig G.

- Tighten the holders pos.7, fig H to the upper
holder pos.35, fig D by screws pos.15,11, fig
H.

- Install the conditioner pos.1, fig H to the
holders pos.7 (push into the groove on the
holder) and screw down as shown on the
fig.H pos.12,13.

- Tighten the conditioner onto the link 2 pos.9,
fig G by screws po0s.25,29 and 22,28 fig G
onto the upper holder pos.35, fig.D.

- Remove the nut pos. 4, Fig. F, put the
conditioner gear box pos. 2, Fig. H on the
mower, and screw tight the screws pos.
38,39 on the shaft pos. 1 Fig. K, to clasp
tight the shaft pos. 10, Fig. F.

- Mount the holder pos.6, fig H with the eye
pos.5 fig G onto the main holder pos.2, fig E;
Screw down by 2 screws pos 10,11 fig H.

- Put the P.T.O. Shaft pos.9, fig H between
the conditioner gearbox pos 2, fig H and the
conditioner pos.1, fig H.

- To disassemble the conditioner, do all the
above steps in the reverse order of
precedence. At the and you have to moment
the protection cover plates.

- When assembling and disassembling the
conditioner be careful to avoid injuries.

35



ANSTELLUNG DES AUFBEREITERS

Aufbereiterintensivitet anstellen mit dem
Handchen Bild 20, das die Klappenentfernung
regulirt . Fir kréftige Gras wird die Klappe
mehr wie bei milder Gras entfernt.

36

Bild 20

ADJUSTMENT OF THE CONDITIONER

The intensity od the conditioning is adjusted by
the adjustment handle fig 20 by which you get
the flop closer or more away from the top of
the conditioning cylinder. The flap should be
closer to the cylinder when mowing stranger
grass, and more away when mowing weaken
grass.

Festigungschraube an die
Gelenkwellekupplung fiir die Antrib des
Aufbereiters muss man ihmer mit
beschreibener Schraube wechseln
werden., wann notwendig ist.

- The sheer boit on the clutch of the
P.T.O. Shaft for the drive of the
conditioner should always be replaced
by the prescribed original screw, when
necessary.



Nr. auf |
dem Bild Ersatzteilnummer -
;’:ﬂ <:11 Spare Part Number Benennung Description Menge
. Quantity
the Fig.
1 154059306-549.07.001.0 Aufbereiter Conditioner Al
-1 154069705-548.07.001.0 Aufbereiter Conditioner B1
2 154064504-548.08.000.0 Getrige des Aufbereiters Conditioner gearbox 1
3 151001614-510.01.014.1 Gelenkwellesicherung P.T.O. Shaft protection 1
4 150134303 Schelle Clamp 1
5 154064906-548.08.004.0 Ohr Eye 1
6 154065004-548.08.005.0 Trager Holder 1
7 154060401-549.07.008.0 Trager Holder 2
9 150134205-Kardan 019.0 Gelenkwelle P.T.O. Shaft 1
10 150046603 Schraube M12x110 Screw M12x110 2
11 150196004 Mutter M12 Nut M12 6
12 150367908 Mutter M16 Nut M16 2
13 152280504-TN 01 Unterlage 16,5/34-3 Washer 16,5/34-3 2
14 153955606-TN 08-04 Kleber SIP ROTO 175D Decal SIP ROTO 175D 1A
14 153955401-TN 08-04 Kleber SIP ROTO 215D Decal SIP ROTO 215D 1B
15 000248805 Schraube M12x35 Screw M12x35 4
A=ROTO175D
B=ROTO 215D
Bild H Fig. H
l&\ " '
+ +
— P ERRARSEA W
| B -+ = + Ih
+
+ l ! gl
1 ~5
i -
[+ I T
1 ™~
el 12
13

POGLED: A
M 1.5

s

37



Nr. auf

i Ersatzteilnummer .
dg:ﬁf:llld Spare Part Number Benennung Description Ql\gzzﬁf
o y
the Fig.
1 154059404-549.07.002.0 Gestell schw. Frame A1
1 154069803-548.07.002.0 Gestell schw. Frame B1
2 154061106-549.07.020.0 Aufbereiterwalze Conditioning cylinder A1
2 154069901-548.07.020.0 Aufbereiterwalze Conditioning cylinder B1
3 154062203-549.07.040.0 Deckel Cover A1
3 154070506-548.07.040.0 Deckel Cover B1
4 154062301-549.07.041.0 Deckel-Formbildig Cover A1
4 154070604-548.07.041.0 Deckel-Formbildig Cover B1
5 154062409-549.07.042.0 Seitenblech links Left side A1
5 154070702-548.07.042.0 Seitenblech links Left side B1
6 154062506-549.07.042.0 Seitenblech rechts Right side A1
6 154070800-548.07.042.0 Seitenblech rechts Right side B1
8 154062604-549.07.050.0 Klappe schw. Flap A1
8 154070203-548.07.050.0 Klappe schw. Flap B1
9 154062908-549.07.054.0 Bolzen 4 Bolt 4 1
10 154063006-549.07.055.0 Bolzen 19 Bolt 19 1
" 151923404-515.07.041.0 Héndchen schw. Handle 1
12 151078700-260.11.003.0 Bolzen Bolt 1
13 151078808-310.00.002.0 Kogel Ball 1
14 151078602-215.11.006.0 Feder Spring 1
16 154063104-549.07.060.0 Sutz schw. Protection 2
17 154151704-549.07.036.0 Gelenkwellesicherung P.T.O Shaft protection 1
18 154289807-557.07.026.0 Deckel schw. Cover 2
19 154169508-549.07.095.0 Lagerschutz Bearing protection 1
20 154063505-549.07.068.0 Blech schw. Plate 1
21 154063809-549.07.071.0 Zwischenstrebe Link 1
22 153697306-541.07.011.0 Scharnir links schw Neck 1
23 153697404-541.07.015.0 Scharnir rechts schw. Neck 1
24 154289004-557.07.030.0 Hebel Handle 2
25 154064103-549.07.075.0 Vorhange Curtain 1
26 154064201-549.07.076.0 Aubereitervorhange Conditioner curtain A1
26 154070908-548.07.076.0 Aufbereitervorhange Conditioner curtain B1
27 154168607-549.07.090.0 Stutzfuss Suport leg 1
28 154168705-549.07.091.0 Rohr schw. Tube 1
29 154289905- 557.07.025.0 Blech 1 Plate 1 1
30 150392603 Spannstift Safety pin 1
31 151007922-510.02.054.2 Deckel Cover 1
32 150394406-Glacier Buchse PM 2020 0X Sleeve PM 2020 0X 2
33 000240304 Splinte 5x50 Cotter 5x50 1
34 000257108 Unterlage C6 Washer C6 5
35 000234008 Spanhilse 8x32 Pin 8x32 2
36 000232607 Spanhlilse 5x32 Pin 5x32 2
37 000234204 Spanhtilse 8x40 Pin 8x40 1
38 000232803 Spanhiilse 5x40 Pin 5x40 1
39 000232000 Spanhlilse 4x24 Pin 4x24 1
41 000223902 Unterlage A6 Zn  Washer A6 Zn 4
42 150275400 Mutter VM10 Nut VM 10 4
43 000221307 Mutter M10 8.8Zn Nut M10 8.8Zn 2
44 154065807 Buchse Sleeve 2
45 000209205 Schraube M8x30 Screw M8x30 6
46 150275302 Mutter VM8 Nut VM 8 A44,B46
47 000208509 Schraube M8x15 Screw M8x15 20
43 000257509 Schraube M8x20 Screw M8x20 5
49 150192204 Schraube M6x10 Screw Méx10 9
50 000250506 Mutter M6 Nut M6 5
51 000225900 Unterlage C10 Washer C10 2
52 000225508 Unterlage A14 Washer A14 1
53 000224108 Unterlage A8 Washer A8 A33,B35
54 150300301 Schraube A 4,2x13 Screw A 4,2x13 2
55 150317507 Schraube M8x16 Screw M8x16 A10,B12
56 000248903 Schraube M8x16 Screw M8x16 2
57 152150102 Unterlage 11/32-2 Washer 11/32-2 4

A=ROTO 175 D, ROTO 180 DS
B =ROTO 215 D, ROTO 220 DS

38

Bild |

Fig. |




Fig. |

Bild |

W17

L7 ‘Ih\wmﬂl “l—\

“ling o0 239384

T

4
o

39



Nr. auf
dem Bild Ersatzteilnummer o
Benennun Description Menge
Ref, on Spare Part Number ] P Quantity
the Fig.
1 154061204-549.07.021.0 Waélze schw. Cylinder A1
1 154070007-548.07.021.0 Wilze schw. Cylinder B1
2 153951003-543.07.134.0 Lagergehause Bearing housing 2
3 153851101 Lager 172 6307 2RS Bearing 172 6307 2RS B2
4 154006603-549.07.026.0 Zinken Plast. Plastic finger A48,B70
5 000237602 Segerring 35 Circlip 35 2
6 150054103 Schmiernipll Nipple 2
7 151020308-TN 01 Unterlage 35,2/43-0,9 Washer 35,2/43-0,9 A2
7 151020503-TN 01 Unterlage 35,2/43-1,5 Washer 35,2/43-1,5 B2
8 154062105-549.07.033.0 Zinkenkschelle Clamp A24,B35
9 150275400 Mutter VM 10 Nut VM 10 A24,B35
10 150335809 Schraube M10x50 Screw M10x50 A24,B35
14 150429904 Nilos 6307 schw. Nilos 6307 4
A=ROTO 175D, ROTO 180 DS
B =ROTO 215D, ROTO 220 DS
BildJ  Fig.J
4

UTE,

iy

PREREZ A-A

2

R
INZA 2,
0v. 4. .05

1169

40




Nr. auf

d;zlﬂfi“:d Sii:gi:z:r];ﬁz?;; Benennung Description QI\éZ:tgif
. Y
the Fig.
1 154622803-548.08.010.0 Welle Shaft 1
2 154064808-548.08.003.0 Kegelrad 3 Pinion 3 1
3 151394903-455.05.019.0 Antribsgehduse Gear box 1
4 151915609-515.01.005.0 Scharnier schw. Tube 1
5 154065406-548.08.010.0 Buchse 1 Sleeve 1 1
6 151916207-515.01.012.0 Platte 5 Platte 5 1
7 151916305-515.01.013.0 Platte 3 Platte 3 1
8 154064700-548.08.002.0 Kegelrad 1-28/3,8 Pinion 1-28/3,8 1
10 151012503-455.04.032.0 Dekel Plast. Plastic cover 1
11 151014002-455.05.018.0 Unterlage 30,2/38-0,8 Washer 30,2/38-0,8 1
12 151014501-455.05.056.0 Unterlage 50/61,8 Washer 50/61,8 1
13 151203405-115.08.020.5 Schraube 6 M18x1,5 Screw6 M18x1,5 1
14 151916403-515.01.014.0 Platte 3 Plate 3 1
15 151916500-515.01.016.0 Band 2 Band 2 1
18 000243105 Lager KR 6206 2 RS Bearing KR 6206 2 RS 1
19 000243800 Lager KR 6207 Bearing KR 6207 2
20 150100802 Lager KR 6007 2 RS Bearing KR 6007 2 RS 1
21 000212004 Schraube M12x30 Screw M12x30 2
22 000207608 Schraube M6x15 Screw M6x15 4
23 150087202 Schraube M12x25 Screw M12x25 4
24 000223207 Mutter M30x1,5 Nut M30x1,5 1
25 150160300 Mutter M12 Nut M12 2
26 000227908 Unterlage B6 Washer B6 4
27 000228505 Unterlage B12 Washer B12 4
28 150026607 Unterlage 30 Washer 30 1
29 000228603 Unterlage B12 Washer B12 2
31 000237602 Segerring 35 Circlip 35 1
32 000236300 Segerring 62 Circlip 62 2
33 000256001 Dubel A8Bx7x34 Cotter ABx7x34 1
34 150047103 Dichtungsting 35x72x12 Oil seal 35x72x12 1
35 150004907-FUCHS Fett viskoma R Grease 1,7 kg
36 151019908-TN 01 Unterlage 35,2/43 Washer 35,2/43 1
37 000230707 Dubel A8x7x45 Cotter ABX7x45 1
38 150275400 Mutter VM10 Nut VM10 82Zn 1
39 150110203 Schraube M10x50 Screw M10x50 8.8Zn 1
Bild K Fig. K
20 39 36 14 4 19 31
23 ‘Y \Eﬂ
5
33 N
8 \
1 - ot
18
B R
% i ==
|
32 Nhi X N &3
28 4
gy
24

41



